[EZGO]

a EEEER Company

SERVICE PARTS MANUAL

[1500G ]

GASOLINE POWERED HEAVY DUTY TRUCK

MANUAL: 28281-G01 MODEL YEAR: 1996 - 1998 ISSUED: 03/96 REVISED: 10/97



SERVICE PARTS MANUAL

GASOLINE POWERED
HEAVY DUTY TRUCK

CUSTOMER SERVICE DEPARTMENT PHONE 1-800-227-7029 FAX 1-800-752-6175
E-Z-GO DIVISION OF TEXTRON, INC., PO.BOX 388, AUGUSTA, GEORGIA 30903-0388, 1-800-241-5855

Service Parts Manual



LIMITED

WARRANTY

R

TO OBTAIN A COPY OF THE LIMITED WARRANTY THAT IS APPLICABLE TO THE
VEHICLE, CALL OR WRITE THE LOCAL DISTRIBUTOR, BRANCH OR E-Z-GO
WARRANTY DEPARTMENT WITH VEHICLE SERIAL NUMBER AND MANUFACTURE CODE.

THE USE OF NON E-Z-GO PARTS MAY VOID THE WARRANTY.

TAMPERING WITH OR ADJUSTING OF GOVERNOR TO PERMIT THE VEHICLE TO OPERATE
AT ABOVE FACTORY SETTINGS (24 MPH) WILL VOID YOUR VEHICLE WARRANTY.

i Service Parts Manual



GENERAL INDEX

LIMITED WARRANTY w.eooeeeeeeeeetetteseeeeeesemseeessstesessasesessessessaesssasseeeessestessasessensssessssessenstessssenssnssssasessenssnesnsns ii
HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL ..ottt sttt eesesessesseassaessesssnesnnns Vi
SPECIAL TOOLS LISTING «.ovoveveeeeeeeeeseeeeeeeteeteseesesessesseessesesssesesesseseassessssensstesessensantasessasessesssseesessessans Appendix-A
ACCESSORIES LISTING ..ot eeteeeeeteeeeesseeseeseeseseeesaseasesessessassessseseseseestsemseneseessesesseeesstessessesssansan Appendix-B
Illustration Page No.

ACCELERATOR LINKAGE

R Vo= (= £ L (0] gl ==V = | O TOR A-1
o Accelerator Shaft ASSEMDIY ....ccueiieeiieri ettt s A-1
ATR CLEANER ......ettiieeeiiciieiecereeeeseseeestaesestesssssssssseaestesassaasssessssstsessnesssasteesareesastesessttessssssssssesessnnresossanseras B-1
ALTERNATOR ... ocvtiiicieeiieteeeestteessteeseseesesseeaasesessssssssasessssasssnseesast s st sessssssessassssmnssassssssssssserastnssssssessssnsens C-1

BODY AND ASSOCIATED PARTS

® BUMPEIS/GUANT. ....ceiecrtirieinititccn it b e s s b s s b e e n e s s e ar e ranasae st D-1
L 0T O 1) (o o O OOt D-2
L =T 1 RS D-2
L =T Yo 1 070 Y- ¢ o [N O OUUOROt D-3
BRAKES
L F= T = g 0 1 T L= T U OO UTOP S E-1
o Service Brake Pedal...... ..ot e E-1
L 2 1 (g To T 5 £ 1 OO E-3
[0 LU 10 O OO F-1
ELECTRICAL
® MAIN WIS HAIMESS . eeivereeceerceticetsetie et esersaete st e s e s e e s sn e s emr s et e sab s sobt s st s s ssnssese crsenevassssabsesanassnes G-1
® TUMN SIGNAIS.....ccoteceerieiitite s e ts e bbb e s e s ase s et be s b et e e e e s sas s s s nnnes G-2
L 7= 1= £ U PP POt G-3
L o3 1 TP O O R G-3
® DASH WIFE HAIMESS ...ceeeireeririreeieteeeereete st sssae st s s sbs bbb s ae e st et be s e b nesrnasnntnenannaanas G-4
L =] o T=T=Yo (o] 41=1 (= SO O PO DI PP PRI G-5
0 HEANGNTS ..ottt e et r e G-5
L = 72 (=Y o 2 OO OSSOSO SISO PP G-6

Service Parts Manual i



‘ GENERAL INDEX |

ENGINE

L 07 11 010 ] (=] (o) O RSO H-1

8 SPAFK PIUGS ettt et s s s st et st s s at e e b st e s mn e s et e an s H-1
EXHAUST

LI Y, 11 1= OO J-1

8 SPATK ATTESION. .cceiiieeererereree s s et rer st e e sttt et se s e e rensame s essasmr e s e s e s s nneseeesnsrseasassarareessasnsrnnessansane J-1
FUEL SYSTEM

® FUBETANK ceevveirireereerciirirecreriietttetteessesesssssnsteteesssesesesssessesessssaesesssssstesaesssesassonsanssssstessenrensennesseanns K-1

® FUBE PUMID et eeccettte et e s senertese s st e sesnnreeesesnanesesssnseessassnenesasnnnnesesasnnraessensnsnsesssssnssnnessassns K-1

L T =Y I =Y PR K-1
PTO

LI F= Tt 10 £ 1Y (=Y SO OO PR O UPPUPPPT L-1
REAR AXLE ... eeeeeeeieeeectteeeeitreeeeee s e eesseuesassseesosssessnessssnesssssesssssnssssenesssssseseessesenssssssessssesesssssessseessssavenanns M-1
SEAT FRAME

L 0 7o) (T SRS URRN N-1

* Hand Hold ASSEMDIY .ccevererieertisenetr ettt ssss sttt esssts b e s s s san s s sssassase N-1
SEATINGL.......cveeeeeerieecetteeeistersesreeesaeesessttesiseassssnssssensssstessranessesesssassosenesesnesarsssessassesasmesassssessnsneressassasoasrerss P-1
SHIFTER AND LINKAGE ... tieeeeectiessiereceescctesssre s sseeseeeseseesssssesassesesssesassenssassssessnssssassessssssessansessas Q-1
SPEED CONTROL .cotttviieceieeccteeeceeescttessstarsesseesassessassesasesesssesasseassssasssssssssstssssasesarssnsssnnrssssressssssnssnsneras R-1
STARTER .......eeeeieeieeeceteeeeiteeecereresteeseeeasateesesesesereasssses esereseressssnenessanessnsnssastesasanssesnsasassasesansessossaresssaneas S-1
STEERING ... . oottt eceeerc e eresreeesetesssteesssessssstessses sesaeassseesssnssesssnassnssssnsasasssssesseasansaresansessosaresssasnens T1

SUSPENSION, FRONT

L o (o 5| oY o T OO PP PO TR U-1
® SNOCK ADSOIDET ....ccverieeienrnerireiirerirerrcriresseteseeeaseesssansasaessesssssssnsrenereseesssssasssssasnnnneresaeesssseasssnasens U-1
e Axle and HUD ASSEMDIY....cccveiieieireientie ettt et se e et e e s e s ne s e e e mean U-1

SUSPENSION, REAR

LI 10T T=Y g =1 14T O N V-1
® TranNSMISSION SUPPOT c..eeieiiiiierereresrerirerersereretr et eresameresestsseeessssssserstesssssnssenesasssesssssssssssnesesan V-1
LIS r= o] [1-4= Y gl = 7= OO V-2
L =T RS0 1 To L= U V-2
® SNOCK ADSOIDEL ...cteeiieereeeecteitteeeteete st et ser e e e e sne s ar e ser e s et e s e e e en e e e e e s e e e sbssaasasbees V-2
TRANSMISSION. ...cceiitietrereeeieeereetrerteee s tee e e reeae e e e e stetesae st e seeseese s sre et et est et eenseeesanesateamesneerataerneneresases W-1

iv Service Parts Manual



GENERAL INDEX

e o e i
R

TRUCKBED

® T LIGNES cuuveeereeieeireerioierreeecsteerre st ee st e s e sser st e st e et e e b e e st e e e e et st e e e ar e me e s ame s e et e e me s ar e raees X-1
® IMANUAI PIOP c.cccciieiceeercirirseeresemereaores s seesenstesestanes e s bt e s st s saensanat s e s mtesensntesaserensanesesonorersarnearaen X-2
L -1 Fo =1 N X-38
L2 I (¢ I PUOTTUPIOt X-3
® DUMP BeA LOCK DOWN ...t cne et res s ee e e e s e s e e e e e s ae e e X-4
LI 1= o) o O UPUOTRPPNt X-4
TRUCKBED, ELECTRIC DUMP
L Lo o [o | =30 311 (o O Y-1
I oY (o3 Yo7 11 = o] N Y-2
® CHICUIT BIOAKET ....ooceeeeeeeceeeeeieerecireecitesiseeeseesesenssssassesensssssassssesesserasssessasanssssssesnasarsessnsassassasensass Y-2
WHEELS AND TIRES ... ..ottt ereetsresesesses s sst e esesoeseae s e s e e saees sme s saessnessneesneeeneeseseessesassnrssmenones Z-1

Service Parts Manual



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

This manual contains optional items that may not be applicable to every vehicle.

This manual is divided into several sections:

GENERAL INFORMATION

ILLUSTRATED PARTS BREAKDOWN FOR THE GASOLINE POWERED HEAVY DUTY TRUCKS
SPECIAL TOOLS LISTING

ACCESSORIES LISTING

The first section, GENERAL INFORMATION, contains the following information:

* WARRANTY INFORMATION
* GENERAL INDEX
* HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

The second section, ILLUSTRATED PARTS BREAKDOWN (IPB) FOR THE GASOLINE POWERED HEAVY DUTY
TRUCKS, contains illustrations and parts lists for all systems of the vehicle.

The third section, SPECIAL TOOLS, contains a listing of E-Z-GO special tools that may be purchased from the com-
pany to aid in the servicing of the vehicle.

The forth section, ACCESSORIES LISTING, contains a listing of available accessories that may be purchsed from the
Service Parts Department.

USE OF THE MANUAL
To use this manual, consult the GENERAL INDEX to locate the information or illustration required.

Introduction of some revisions varies due to supply of components; therefore, it is possible that various combinations of
components may be found that are not directly reflected by each illustration. Consult the illustration that best suits your
situation and then contact the Service Parts Department. It is important that the serial number of your vehicle and its
model number be supplied to Service Parts when ordering any replacement components.

Locate the serial number plate (see Model Details located in the IPB section of this manual for its location) and note the
complete vehicle serial number and manufacture code shown on the plate.

All relevant systems are listed in the General Index and has an alphabetical prefix. The illustration always appears first
and is followed by its related parts list.

vi Service Parts Manual



HOW TO USE THE E-Z-GO SERVICE PARTS MANUAL

TITLE TITLE

/ \
. \\\\
.
[~
o
rad \L\
LEFT HAND ILLUSTRATION PAGE PARTS LIST (CONTINUED ON
(CONTINUED ON RIGHT HAND REAR OF PAGE IF REQUIRED)

PAGE IF REQUIRED)

1. WHEN THE PART NUMBER IS NOT KNOWN

* Determine the function and application of the part required. Turn to the General Index and select the most appro-
priate title.

* Turn to the page number indicated and locate the desired part on the illustration.

* From the illustration, obtain the item number assigned to the desired part. Refer to the accompanying description
for specific information regarding the part.

2. IFYOU KNOW THE PART NUMBER

* Locate the part number or description in the appropriate column on the parts list page.

NOTE: It is suggested that you confirm that the part selected is correct by verifying it with the pictorial representation on
the illustrated page.

Should an asterisk (*) appear in the part number column on the parts list page, read upwards until a part number is
found. The part number is the Jowest assembly sold by E-Z-GO and the asterisk (*) indicates that the part depicted is
not available for sale by E-Z-GO.

NOTE: Descriptions are indented under the assembly that they are used on. That assembly is, in turn listed under the
assembly that it is used on. This process is repeated until the highest final assembly is reached.

Service Parts Manual vii



Notes:

viii

Service Parts Manual



ILLUSTRATED PARTS BREAKDOWN

Service Parts Manual ix



| ACCELERATOR LINKAGE

Note: All components not shown

are only available from Onan

See Speed Control

Section

To Governor

16 - Includes ltems 17 - 24

Floorboard

Page A-1

Service Parts Manual




When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 21528-G1 ACCELERATOR PEDAL .....coieictieieeett st eeeeeer e seesrene s sas s mne e s aeenssnneeeasnans 1
2 21531-G1 ABRASIVE STRIP......ccoiietreereer e tir e ree s senesmterer e e rre e s se s e e s s see s remneenens 1
3 00240-G8 BOLT, 1/4 - 20 X 1" LG ceeetiiieceeierccseieeeecemer s e ceneene s sesete e e e sessnnte s sesessanonenes s ssaned 2
4 00565-G7 LOCK WASHER, 1/4" ...ttt sttt seeee s s s eane e e s s sne e s s s s saameea s e s e e sannaenes 2
5 00532-G1 NUT, 174 = 20 ettt rereete e e e s e crm et e s e sset e e e s s e e e s s e mmanenas s s mnnanes 2
6
7 00532-G4 NUT, 5/16 = 24 ...t eeeceetreseeee e s eee e e s sacneesssesnarees s sensnreeseesenesanenssesenssanees 1
8 00565-G8 WASHER, LOCK, 5/16....c.ccceeeereeieeeeieeresesssenesessssennreresssserseesesassanerensssssssameneees 1
9 11110-G1 ROD ASSEMBLY (INCLUDES ITEMS 10 - 13).cccieiierciceirenrrercreeteneerrenerenesas 1
10 11109-G1 ACCELERATOR LINKAGE ROD.......cccvvevcmerencrrsere e eecreeeseremcecsessteesasesees 1
11 00544-G4 NUT, 5/16 - 24........ e eeeetteeee e seere e e seseaneeessesnres e s srameeenesenesenoreneesessane 2
12 10089-G3 BALL JOINT (COMPLETE) ...cceeveiieeerenireecneeesrecsnreeesseennnersessessnmessessesaanee 1
13 14444-G3 BALL JOINT SOCKET ...eutririiriereeneimeeeeianeres e eecscesesiestesesaesss s sesesssassssanans 1
14 71102-G02 BOLT, 1/4 - 20 X 7/8" LG c..eeeeeeeeeeeereceeeeeseseeeeersecsaoeeesssenerensassesmemonnesseesemanens 2
15
16 21116-G1 ACCELERATOR SHAFT ASSEMBLY (INCLUDES ITEMS 17 - 24) ......ccccceeet 1
17 21117-G1 ACCELERATOR SHAFT ... reeeeeererenerer e rcre e e s ntss e ses s esas s e 1
18 21118-G1 ACCELERATOR SHAFT BRACKET ......cccottmernmererceenimterecre e rcmereecseneneanens 1
19 21119-G1 BEARING......ooeeeeieiieeecirerrerereesersensserereraee s eesesrcseransensettssesstasesessas saessssssssnns 1
20 21120-G1 ACCELERATOR SPRING......cceeerrirrercrenrcirrnrrereiissnsetessssssssssessesssseess 1
21 21122-G1 SPACER ...ttt e s e et et re e s e re s nne e s s e e 1
22 15944-G3 BALL JOINT ..o ieeccteicieenneeesnnenensteerseresenneeseeonsesares s aesssensessesssasssonannsnnns 1
23 00565-G8 WASHER, 5/16"....ceiieiiiiiceiccrrcrneneeereens e sesennmeeeeeereseseeesses s s sassanssssasassonsens 1
24 00532-G4 N LU IR L T~ S 1
25
26
27 27887-G01 ACCELERATOR ROD SUPPORT BRACKET .....cccociirrrcerrecrcincnetecninesscssivecseed 1
28 00664-G7 LOCK WASHER, 1/4".....eerireeeerccncmeeee et re s seantean e s tae s e anas 1
29 00414-G4 BOLT, 1/4 - 20 X 1/2" LG ceiiccieeereeeeeerecetee s reetees s sere s e s s ememe s e s s msmss e s s ananes 1
30 00106-G6 SELF-TAPPING SCREW, #12 - 24 X 3/4" LGi...coiiiiccirceerrrcrtitienniiieeesssnsend 1

Service Parts Manual Page A-2




ACCELERATOR LINKAGE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.

31

32 27081-Go1 ACCELERATOR SHAFT ARM ...ttt 1
33 00491-G4 SETSCREW, 1/4 - 20 X 1/2" LG...etriiiiiiniiirinnninntiniiiiinte s sssnesssseaad 1
34 27079-G01 ADJUSTING ROD ASSEMBLY (INCLUDES ITEMS 35 - 38) ....ccccoovvvervieersinenns 1
35 00526-G4 NUT, #10 = B2ttt e s 2
36 00567-G5 LOCKWASHER, #10.....cccointmvinniniiiiniinnnniesnesie s sssessanssness 2
37 10089-G1 BALL JOINT (COMPLETE)....cccoeccerrreereerce e eeeissc st ssssesetssor e ssensssens 2
38 27078-G01 ADJUSTING ROD.......oociitiininnntiniciiiinniiss i sesass b sssasessseens 1
39

40 00526-G4 NUT, #10 - B2 ..ttt s s bbb s s s bbb e s b s sanes 1
M 00565-G5 LOCK WASHER, #10 .....ciiiiiiniiiiir i in st e sanes 1

Page A-3 Service Parts Manual



s e e
= = e

I ACCELERATOR LINKAGE |

Service Parts Manual Page A-4



| AIR CLEANER

Front of Vehicle

Service Parts Manual

1

Page B



When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

AIR CLEANER

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 28461-GO1 AIR CLEANER ASSEMBLY (INCLUDES ITEMS 2 - 4).....ccoiviieieiiieneieeeenes 1
2 28460-G01 CANISTER......c et icteeerecetreeecsoer s searre e e see e e e e seaensee s s senerreeee s sesaseennesesnonne 1
3 28463-G01 ELEMENT ...ttt seeceenessnnesessane sonrensasmeassmanesasseesonsneaasonerassennennenand 1
4 28462-G01 DUST UNLOADER ........ttiiiternmeeeeneenrerserereesaneeessersesstesesser e simeresessseessansens 1
5 00438-G5 BOLT, 5/16 - 18 X 5/8" LGi.....cveeiieeerrierecreeerireesinerecsressasssessansessseresssnesssesanseses 2
6 00559-G8 WASHER, 5/16" ...ttt ettt e e sesmase e s sesarrse s e s seasveanaesanssnns 2
7 00532-G3 NUT, 5716 = A8...ueieiiiiieececcirierteseeesesrenneneieasese s s e se s rmcoeaoeeerarae st s e s s s e nansanans 2
8
9 28466-G01 HOSE ...t rcr et seece s sessaae s e s s e r e e s s s mmr e e e s amere e e s rene e e s e e s neabaas 1
10 11391-G1 CLAMBP ... ceteecccene s este e s same s sessame s e e s r e e e s reame e e s s beastss e s b babassssssssannees 1
11 11391-G2 LTI | = TP 1
Service Parts Manual Page B-2



Inner Frame
< Weldment

Page C-1 Service Parts Manual



ALTERNATOR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 27929-GO1 ALTERNATOR ...ttt saes e st s sts e s ae s n e anesnad 1
2 24575-G1 ALTERNATOR ADJUSTING ARM.......cooirreeirtiitinninnsinienns s s sensesand 1
3 00438-G6 BOLT, 5/16 - 18 X 3/4" LG .....cociiiirticeinnininnii ittt cas 1
4 00565-G8 LOCKWASHER, 5/16"........cooiiiiniineiiniiiiciic e ses e sresasesssssnnd 1
5 00559-G8 WASHER, 5/16" ...ttt e 1
6
7 20032-G1 ALTERNATOR BRACKET .....coovtteiitiimennrcticcettenn e 1
8 00565-G8 LOCK WASHER, 5/16".......ccoi ettt seses e isessassond 1
9 00532-G3 NUT, 5/16 = 18 ...ttt sa bt s bs e s bes s b e 1
10
11 00428-G8 BOLT, 3/8 - 168 X 3" LG cceiiriiiiiiitiiiieinicii e essssesssesaassssesssbas sananesnenas 1
12 00560-G1 WASHER, 3/8" ..ottt s 1
13 11098-G4 LOCK NUT, 3/8 - 16 ....eiiieeiieeiiirien ittt st se e s 1
14
15 21486-G1 CARRIAGE BOLT, 3/8 - 16 X 1" LG eovvrveinnenisiicnicitintesnneesseesnesceseee e 4
16 00560-G1 WASHER, 3/8" ...ttt e esssessanesebesesae s san e 4
17 00566-G1 LOCK WASHER, 3/8"...... ittt istessiessssesanssssessnnasonsssensens 4
18 00532-G5 [N L R £ T 1 U 4
19
20 23093-G1 NOISE SUPPRESSOR STRIP (SOLD IN YARD INCREMENTS).........ccccoueune. A/R
21
22 20045-G1 RESISTOR ...ttt ssan st s ssbessraneasassnassensasassnssenas 1
23 00150-G3 SCREW, #10 - 24 X 3/8" LGi. .ceeiririiiitiiniinrcnr e ricnicsannesseessesssenesssesannes 2
24 00559-G5 WASHER, #10....ccieeereicrttnitcsnstessrseesressss s ses s sresssas s naenas 2
25 00565-G5 LOCK WASHER, #10 ...ttt it se e sr e saaneon 2
26 00526-G3 NUT, #10 - 24 .ttt e s sse s s b e s s s e ssa s s nn s sane s 2
27 20044-G1 WIRE ... oottt an s s e st e s e st e s e bs e sonansssnessnneanes 1
28
29 24310-G1 ALTERNATOR BELT ......ooiiieirrictcrerntniisssess st et ss s snnsssneesssesonas 1

Service Parts Manual Page C-2



7 - Includes ltems 8 - 12

Use Shims as Needed
at Side Mounting

Use Shims as Needed
at Front Mounting

21 24 25 27

Page D-1 Service Parts Manual



BODY AND ASSOCIATED PARTS

52 51
a

Part of Frame

» Part
{ of Frame

Service Parts Manual Page D-2



| BODY AND ASSOCIATED PARTS

= SRS
SRR NN

Page D-3

Service Parts Manual



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 20524-G1 FRONT BUMPER......... e cccccnrenereeeseerss e rer e s e s ae s ssece s s s e s aanend 1
2 00665-G3 BOLT, STAINLESS STEEL, 3/8 - 16 X 2 1/2" LGi. c.cccvveeveverririreeecsnrereceeessinenereed 6
3 00653-G1 WASKHER, 3/8" ... eteeteetcerccrereec s eereeseee s estte s e s s e sssessse s s anssasenasensensensd 6
4 12025-G1 SHIM PLATE .ottt reetee s sesmee e sessansee s s senaseesssassanesssssssasnresssesennnenens AR
5 11027-G5 LOCK NUT, 3/8 - 16 ...evereeeeeeeneeenieieececreseresressssssrsesesesanancsreonensnensrsonsaasesaenees 6
6
7 27812-G02 HEADLIGHT PANEL ASSEMBLY (INCLUDES ITEMS 8 - 12).....cccoeceeeienennd 1
8 27822-G02 HEADLIGHT PANEL.....ccirtiiiiieeinicreeecteeneneecnretetiesese s nessssssss s sas s sassennens 1
9 27821-G02 COWL PANEL (DRIVER SIDE) ......c.veeeceeercarenrnrreereneresnetesssesesssssessssseessnnes 1
10 00228-G4 BOLT, #10 = 24 X 1/2" LG cevreveerenrereiieieessrevesnseneesetessesssessencsesennaannanenamsasssans 8
11 11027-G3 NUT, 10 = 24 e ettt se s e erecaassesssserasssssseesmsnesssonmmeneresannnsesssnes 8
12 27821-G01 COWL PANEL (PASSENGER SIDE).......coerciereeeereiiiinnieniessrsssnessessneens 1
13 12064-G3 PUSHNUT, 3/16"..ccieeiieiecrireeerrerrerescecrretsneeeeessessssarensemsmeetesesassessassssssssssenssenssasses 3
14 19817-G1 E-Z-GO NAMEPLATE .......reeteeeerrcrenreers e rsensreteste s s s s s s s e esannnes 1
15 14601-G5 RIVET, 3/16" X 13/32" LG . iieirceereereeciiie s secteeeseesseresescmeerree e s enesasessssssanneses 5
16 22281-G2 TRIM e ceccrterteesseecrerreeteessesessassrrse e eseeseaee e s smassaesaeetessssssessaasnenssennensannsnsenns 2
17
18 26159-G01 DANGER DECAL ........ooeeeeieeeeeeeetveteceeeeieeniernesenanenenenssrensssssssasesestessssnssssssssssassses 1
19 13437-G4 BOLT, 3/8 - 168 X 1" LGi....eeiiiiieeiiciieerereraneereren e re s sansseteteraesse s ses e sensesenssssssssnnns 2
20
21 27814-G01 CHASE PANEL ..ccoveervecreeeitcccetesrecenee e seeee e s s scmerssesesaseesssssnoneesaeesaamerseesarsasases 1
22 20304-G1 DUST SEAL EXTRUSION ....covtetieiireeeenereiertnnrerenennserasesseseserereresmsossassssssssssssses 1
23 20304-G2 DUST SEAL EXTRUSION .....ovteeericesisesssasesessesserererrereesesasssssssssssssnnens 1
24 12103-G1 CABLE CLIP BAR ....ooe et erttterescenerenrererecre s ere s ssansesestesesesnsenas s nesssasssnsasanns 1
25 27813-G02 WHEEL WELL PANEL (DRIVER SIDE).......cccocotinnmiinniiinriciiecceenessssanenans 1
26 27813-G01 WHEEL WELL PANEL (PASSENGER SIDE).......ccoccemreciriiniinieieiiineccieeneneens 1
27 00106-G6 SCREW, #12-24 X 3/4" LG ...ourerererereecneeccncrtietese s sssssssanscts s te s s en s s sssenanes 24
28
29 26170-G01 HITCH BAR ... ettt rerrecrsesse st ssssassi s e s s cbasssssesneessnss s rneass s erasssosseseanas 1
30 26160-GO1 R 6 L =T ] Iy OO 2

Service Parts Manual Page D-4




| BODY AND ASSOCIATED PARTS

THE USE OF NON UL PARTS WILL VOID ANY UL LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 00566-G1 LOCK WASHER, 3/8" ...ttt e 4
32 00532-G5 L TS 1 O SRR 4
33
34 27440-G01 REAR BUMPER ........coiiiiittnreittrtr et sas e s 1
35 00438-G8 BOLT, 5/16 - 18 X 1" LG ..oeereeereeerrrceectrsseetsinsessssees st s ssassssssenssssanenssans 4
36 11027-G1 LOCK NUT, 5/16 = 18 ...t satcnsess et ssne e 4
37
38 19818-G1 E-Z-GO DECAL (WHITE - GXT MODELS ONLY).....ootiieererrreeeeeeicreceeeceenees 1
39 19818-G2 E-Z-GO DECAL (BLACK - GXI MODELS ONLY)..ccccoctinimmiiniinienienicnnesncnenend 1
40 21844-G1 DECAL (WHITE - GXT MODELS ONLY) .....ooniiiiniriniiiiniriennes s 1
41 21846-G1 DECAL (BLACK - GXI MODELS ONLY) .....criieieiiiiniiininininissssaessssssssnsnnss 1
42
43 27596-G01 METAL FENDER, DRIVER SIDE.........coccoviiiiiien i 1
44 27596-G02 METAL FENDER, PASSENGER SIDE..........ccccovciiiiininiriececsecnessnnes 1
45 25954-G01 FENDER (DRIVER SIDE) ......coeriieiieriireer s rcrecrime sttt sssansssesessnssans 1
46 25954-G02 FENDER (PASSENGER SIDE)......cocontiiiiiriieiie e 1
47 21523-G1 BRACGE ...ttt e s sse s s s s e s e es e an 2
48 15058-G2 RIVET, 3/16" X 23/32" LG ....oecrieeirnetiiintiinnseer e cnensnssers e ssasesssassss s sanesssns 4
49 00965-G03 BOLT, 1/4 X 20 X 1" LG . erreecrertrcenettiniiniinstennne e s seanc s sasaessnsns 6
50
51 26158-G0O1 HEAT WARNING DECAL ......cociciiiiiitiiiniiccneriiii st se e 1
52 * STAMPED NAMEPLATE ........ooviininiiiti ittt st ssstsssseraneensas 1
53 10570-G9 RIVET, 1/8" X 11/32" LG ..ottt isisaets s sssssssssesssses 4
54
55 26142-G01 FLOORBOARD ......cocciertiiiiiiiieninetriiiici i tssar s nnne s sessse s s e asasananes 1
56 26112-GO1 FLOORBOARD PANEL (UPPER) ......ooocciiriitinttiinineeneies st ens 1
57 00106-G6 SCREW, #12 - 24 X 3/4" LGi.....ooeerereirrertt sttt svsaesbs s senessanans 17
58 22280-G1 LI 11 OO 1
59
60 21561-G1 OPERATING INSTRUCTIONS DECAL .....ccoocveiiiiiiiimccetentieecien e cneeeeand 1

Page D-5 Service Parts Manual



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 21566-G1 CAUTION DECAL ...ttt sttt st ssn s s sas s saesssnseas 1
62 21551-G1 IGNITION SWITCH DECAL ...ttt ssnesssssese e 1
63 21602-G1 LOAD CAPACITY DECAL .....covvivrinmeiieiirrciecncsenennesireescesssee e snsanssaneseess 1
64 21889-G1 B-SPEED DECAL......oiieiteccerrcnc s ssss s st s s s sssssssanes 1

Service Parts Manual Page D-6



| BRAKES

Service Parts Manual

1

Page E



BRAKES

aqn_ 8|xXy

\

¥9 - 9p swe)| sepnpu| - Gy
¥9 - 9p swe)| sepnjou] - v

2

Page E

Service Parts Manual



| BRAKES

(oowey) 7

1oA8T oxeIg
j0 :S\

e

o TV

swreld Jo yed

Service Parts Manual

3

Page E



BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 24810-G2 MASTER CYLINDER ...t receree et snssss s snessts s s s s sansass 1
2 00427-G2 BOLT, 3/8 - 16 X 1 1/4" LG ..ottt s 2
3 00560-G1 WASHER, 3/8" ... ieieeeeetreertrerserer e rescsm e oottt s sssssbtee s sssssansas s s sssssaseneessnsns 2
4 11098-G4 LOCK NUT, 3/8 - 16 .....eeirececeerrrereetrerccrceeresesenmeee s ssstesssssssssesessssssssansesssssssansens 2
5
6 26469-G01 BRANCH TEE (MALE) ....ccutiiirienrerereertimscenestesnsnessssnes s sssssssssses s asssssasneeans 1
7 21503-G1 PIPE PLUG ... ceeeertterectreeseenre s ene s s e s e s ssasst e s e s e sassesssssasasssssassnnnsnsns 1
8 21510-G1 STOPLIGHT SWITCH.....ccoreeeritieiiiinntissste st ses e saae s 1
9 21505-G1 NIPPLE (MALE) ...ccovriiireironrcrccritinntnncsetrneetssssnts it es s s sesssse s sase e e ane s 1
10 21104-G1 BRAKE LINE TUBING (COMPLETE WITH NUTS).....occcimiiniinniinicininnnnes 1
11
12 21509-G2 L X = S PR 1
13 32768-G1 MASTER CYLINDER BOOT ..ottt csascnssen s sssaes e 1
14 26465-G01 PUSH ROD ...ttt creterr et sescesene st es s e s ssssassssssasssasasasssssens 1
15 00532-G6 NUT, 3/8 - 24 ...ttt re s st s se st e s s s e s aan e s s anen s 1
16 21508-G1 CLEVIS YOKE ........otiiierieeecenteesennnere s rereereansasassssses s s sssasanssssssnssanssssasssssanns 1
17 14443-G3 CLEVIS PIN, 5/16" X 1 1/8" ...ttt se e eanenn s 1
18 10387-G3 COTTER PIN, 3/82" X 3/4".....eeeeerereeireeemerectcneninnseic it ssses s e aen s 1
19
20 26466-G01 BRAKE PEDAL ......coccetirerecrcencesitiiniiiiis s snee s snssenerssisseresssssssssnsesssansssnnnas 1
21 14269-G1 RIVET, /16" ... it teeeeetreeeneereses s r e e re et tesesasas s s sassbsas s e s s e s s an e nem b bnanes 2
22 11039-G1 PEDAL COVER PAD ..ot ieieeieeeereer e enccrcee e ssie s tsss e s sanssasessnseons 1
23 00429-G4 BOLT, 3/8 - 16 X 3 1/2" LGi...coereeeeeerererercreenietiesssisets i s sarsses s s asaness 1
24 11079-G1 NYLON BUSHING .....coiiireircreere et sstss s s ssn e san s st esssasssnseses 2
25 26448-G01 BUSHING ... ..ttt sttt ssss s s e e e se s snssasssssnsansnns 1
26 26446-G01 PEDAL RETURN SPRING.......coirreierieeiercierie et rmrrccste e saarssssessss e ans s 1
27 11098-G5 NUT, 3/8 = 16 ..t serese sttt s sea s e s are s s e s s aanes e s s sanes 1
28
29 21545-G1 PEDAL ADJUSTMENT ROD ......oomrireeiereriets it ssssanessess 1
30 00544-G5 NUT, 378 = 16 .ottt isrctt et sae s s sbasr e s e baabe e s s s s rmanenes 1

Service Parts Manual Page E-4




| BRAKES

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 21501-G2 RUBBER CAP ...ttt st s st s e 1
32
33 11227-G1 TUBING CLAMP ......ooiiiiiiiiitircrcnrcnencec bttt sses s esssasssas esstne snnnsseseses 5
34 11332-G2 TUBE FASTENER BRACKET .......ooioiierrcrcetrietn s ssansssees 1
35 00106-G6 SCREW, #12 - 24 X 3/4" LGi..coouviiiiiriisriniiinriiciccienneneneesssessrsseessassstsessnesneon 7
36 11456-G1 L0 IR OO 1
37 11090-G1 FLEXIBLE HOSE .......o ettt s e s s 1
38 21103-G1 FRAME TEE......o ettt s ssn e e e e s ba e 1
39 00556-G3 LOCK NUT, 5/16 = 18 ...ttt cssessaae st rs s eans 1
40 21104-G3 BRAKE LINE TUBING (SHORT - COMPLETE WITH NUTS) ... 1
4 21104-G4 BRAKE LINE TUBING (LONG - COMPLETE WITH NUTS) ......coceevniiiinienennens 1
42
43
44 27291-GO1 BRAKE ASSEMBLY (DRIVER SIDE) (INCLUDES ITEMS 46 - 64)..................... 1
45 27291-G02 BRAKE ASSEMBLY (PASSENGER SIDE) (INCLUDES ITEMS 46 - 64)............ 1
46 27290-Go1 BRAKE SHOES (SET OF 2).....ccicciiiiiniiinririiiiinincinsssiesssnesansssssesssessones 1
47 21086-G1 TORQUE SPIDER ...ttt sse e sanees 1
48 13466-G1 SPRING ...ttt ene s e 1
49 21097-G1 ADJUSTER ...ttt s e s s aessaasssanessanesanaesnnsas 1
50 13465-G2 SPRING (GREEN) ...ttt e sssesnn s ne e 1
51 13465-G1 SPRING (RED) ....coieieeieercirsinsnisniesseisss s e s taessssesssnsssasansssssss 1
52 21096-G1 SHOE HOLD DOWN ...ttt s e s s s eses s 2
53 21908-G1 DUST SHIELD ..ottt cneninenersetsise e s st serassesessssnesesssssanes 1
54 21088-G1 HYDRAULIC CUP ...ttt rsresssssssessses it sessassssnassnsses e s snnes 2
55 21087-G1 WHEEL CYLINDER PISTON......ccovniiniiiirintinierie et 2
56 21089-G1 SEAL .ttt ettt e e s as b a s a e b s s er e s s s s e s e snne s nnanas 2
57 21094-G1 BLEEDER VALVE ..ottt nneinnerear st s tae s et snas e 1
58
59 * PARKING BRAKE LEVER ASSEMBLY (INCLUDES ITEMS 60 - 64) .......... 1
60 13460-G1 CURVED LEVER.........conitiiicntiiis st sieesinesssaessansnssessand 1

Page E-5 Service Parts Manual



BRAKES

=

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 22604-G1 STRAIGHT LEVER .....cuiierccrrterecrreseeenrrresecnreressseseeressesesnssrensessen 2
62 13462-G1 CLEVIS PIN ...ttt et recanesssse e s s st s e saeseesanaessanans s mnessasnees 1
63 13463-G1 SPRING WASHER ...ttt ssen e neses e e s 1
64 13464-G1 RETAINER ...ttt s sestre e s s sanreesse s snaressssssnnsnnaesssenes 1
65 13468-G1 CLIP e tenenensera e s nn s sonaasersnsnssesrarensserarareaereetetentsabns st anansaneneerbatsens 2
66 14195-G1 =10 I PP 8
67 21562-G1 NUT, B/168 = 24 ... cecrrreeeeeseessesemnesenes s aesaese s s e e e s e s e s e e resaesan s mannannsasens 8
68 17953-G1 BRAKE DRUM (REAR) .....c.coiteeeeriieereieresesneteneensnreressesenneeesessessammmesenesseneenees 2
69 14723-G3 LUG NUT, 7/168-20.....ccc i ieerreieeeeeenecsirnrrercenseseeesesecmnereereeeeaessssessasssssssossssassasses 10
70 28066-G02 MASTER CYLINDER REPAIR KIT (NOT SHOWN)])........ccceeeenerirenenrecsnneeresansens AR
71
72
73 27331-GOo1 PARKING BRAKE LEVER (INCLUDES ITEMS 74 - 82)......cocivirevcreceneienneenand 1
74 00439-G4 BOLT, 5/16 - 18 X 2" LG ..ueiiiiiccriicciten e sceceteeseniete s essenanee e s s s scnnasasssessnansens 1
75 21880-G1 CABLE CLAMP......cco et s tcsisassssstesesntssssnes s sasessssnsssssansssans 2
76 21878-G2 SPACER ... ettt s e s e e n et e e e e e e e ne s ren e e s e nnas 1
77 00571-G8 WASHER, 5/16"......oveioieercereecerrrrnerreereicer e sssssessetssinsessesrenesssssessssssnsssssanss 1
78 00544-G3 NUT, 5/168 = 18 crereeees e ceeee s seesoeee s e e e e s s er e s e e e saamoe e e e neesasanees 1
79 17651-G3 CLEVIS PIN, 5/16" X 5/8" ....ooeeeeeeeeerreeieeierecieteeresssstressessnsnrnesssssssnnenessassens 2
80 27595-G01 CONNECTING LINK.......cvteeecmeecreriennrerenenecseesonaeresseresssasssesssessssassssssssnsssas 2
81 10387-G9 COTTER PIN, 1/8" X 1 1/4" ... ettt eeeecerresecnrre e s sernnereressse s nnnenenenas 3
82 17651-G4 CLEVIS PIN, 5/18" X 1 3/8" ..cueirecirerreererererernrrcrereceesssese s ssse s csansessssssenss 1
83
84 21870-G1 BRAKE CABLE (DRIVER SIDE) ....cccoveererererieriecmcrceerareresrtessisstsssenenssessensens 1
85 21870-G2 BRAKE CABLE (PASSENGER SIDE) ......cooeceeicnriermmnettinniiniiieensesessnennenns 1
86 00439-G4 BOLT, 5/16 = 18 X 1 /2" LG ceeeeiiececerereceee et ccemee e recne e e ermen e s s sanaseeas 2
87 20586-G1 SPACER .. ecerer e s s e s s e s e s s e s tese s s s arar s e s e s s e s e s e a s s s e r e s e e e e e nsnanna 2
88 00559-G8 WASHER, 5/168" ... eerereereeresceiennameerecre s seireareter s e s ss s sases s s s s asensasssnsssnnes 6
89 11027-G1 LOCK NUT, 5/16 = 18 ...eeceieeeieiircieeerecceee st r s esame e e scesses s s s ssasaes s s s sasnanenes 2
90

: Service Parts Manual Page E-6



| BRAKES

— A T
a Shih iR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
91 00491-G4 SETSCREW, 1/4 - 20 X 1/2" LG...otiiiiiiniintinininnii e iinsniissstsses s eenesssens 2
92 10386-G3 CLEVIS PIN, 5/16" X 15/16" ... s 2
93 10387-G3 COTTER PIN, 3/32" X 3/4" ..ottt ssesssssssissstssse e s 2

Page E-7 Service Parts Manual



BRAKES

Service Parts Manual Page E-8



A\

Service Parts Manual

1

Page F



CLUTCH |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 26466-G02 CLUTCH PEDAL ..ottt et ssane s e sannee s 1
2 11039-G1 PEDAL COVER PAD ...ttt et 1
3 14269-G1 RIVET, 3/16" ...ttt sttt sss s s nan s ae e 2
4
5 00428-G6 BOLT, 3/8 - 16 X 2 3/4" LG. .coroeeecerriicrnsinceeieitncsnee e n s s 1
6 11079-G1 NYLON BUSHING ......ooiiiiiitriiriiiie ittt sreesne s sene s 2
7 26448-G01 BUSHING ...ttt e s b 1
8 26446-G01 PEDAL RETURN SPRING......cocoiiiiiiicennieicte et nbae e 1
9 11098-G5 LOCK NUT, 3/8 - 16 ....coiiiiiteiietiniccrcceninienit st enemen s e 1
10
11 21511-G1 CLUTCH CABLE ...ttt essr s sber s e 1
12 21512-G1 CLEVIS, YOKE AND PINS ...ttt cenesneesses st assteen 2
13 00532-G2 NUT, /4 = 28t trsteie st sssane s s assess s s asasess s s s brnnan s 1
14 22450-G1 CABLE BELLOWS ..... .ottt ittt s e sea e 1
15 17618-G1 NYLON CLAMP ..o ccrttittnnsissines st s st sssa s ssase s sass s ss e e s 1
16 00545-G6 NUT, 5/8 - 18 ...ttt risssistcs sttt sne s st e s aaesenss s saanes e s s s snnnes 1
17 00595-G5 WASHER, 5/8" ....eeerecrereierenctissntisnteni ettt s ase s enessnne s s ss e e nene 1
18
19 11845-G2 CABLE CLAMP .....eeeereeceriecriniest st eseii et cae e sas s s 3
20 00106-G6 SCREW, #12 - 24 X 3/4" LG. ...coooviririeriiiniiiiiiiiee et csees s 3
21
22 21545-G1 PEDAL ADJUSTMENT ROD ......iimiiniiiiiiiiiiciein e esaae s 1
23 00544-G5 NUT, 3/8 - 16 ..ot csstntess sttt sete e s s sar s e s s s sn e ae e s e e snn s 1
24 21501-G2 RUBBER CAP ..ttt nsssssessser e ere s e ea st sesesssssssssnssannasans 1
25 26210-G01 NEUTRAL SWITCH ...ttt ctnere et s ane e 1
26
27 21827-G1 CLUTCH HOUSING COVER ...ttt eeesstesaessssesenens 1
28 00106-G6 SCREW, #12 - 24 X 3/4" LG, .eeeeeerecrercicmretcnetisrsts st en e sas e e ssses s nnnn e 2
29 21140-G1 DISC CLUTCH ... tiireeecrteiriniiineesssatesre s saeesier s s s amn e s essasaes 1
30 21139-G1 PRESSURE PLATE ........ccootntiiiiiieerecin ettt st s sas e seessne e 1

Service Parts Manual Page F-2




| cLUTCH

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 00565-G8 LOCK WASHER, 5/16" ...ttt sttt 6
32 00438-G6 BOLT, 5/16 - 18 X 3/4" LG c..eovririiiinicmcninirnnenit e 6
33 21150-G1 THROW OUT BEARING ......c.cociimiiiiiiiinniiiniiiiie s ssessressees 1
34 21831-G1 THROW OUT FORK ....coiiirreeiereermermerece s erer et st st essess st st e s e e s e 1
35 21149-G1 THROW OUT SPRING (DRIVER SIDE) ......oioiniiniiiciiiinisenisneisiesiesenascssns 1
36 21149-G2 THROW OUT SPRING (PASSENGER SIDE)..........cccovmviimceiieciieeniececanas 1
37 22063-G1 PIVOT FORK BALL JOINT ....ocoiiiitiinrieeicie ittt 1
38 22065-G1 BALL JOINT RETAINER ...ttt 1
39 00414-G6 BOLT, 1/4 = 20 X 3/4" LG ..oecereetrriissiinetnstistinsit s sse s s s s s s snanes 1
40 00567-G7 LOCKWASHER, 1/4".......ccoviintiniinintninnienene e sanssssssse s sssnsssnsed 1
4 00532-G1 L TR o SRR 1
42 23891-G1 FLYWHEEL. ...t snesn st s sas s e ss s e senae s snaes 1
43 22193-G1 BOLT, FLANGED, M10 X 1.5" LG...coovivvviniiinciiinrcrceenicntnie et 4

Page F-3 Service Parts Manual

==



CLUTCH

Service Parts Manual Page F-4



ELECTRICAL SYSTEM

To Dash Wiring
Harness

=\

——] =
é.l = |

L~
g N
Black (Ground) §—= F
to Headlight
White/Blue
- to Tail Light
Te\S
(( 2
To Turn Signal
Orange to
Receptacle Resistor at Alternator
(for vehicles without i/
/ turn signals) Resd/\INhit% ‘!
to Solenoi
Red to
Brown to Solenoid 7 \ Alternator
L, 0
Black (Ground) (&2
to Frame =
\ Red to Fuel Sender
S,
d/ \ - Yellowto é
Blue to Tachometer (&7 @ Oil Sending Unit )
d Red to Coil
Orange to Coil i"

To Brake Light Switch

White/Blue to Headlight -, Bt!f‘ﬁ,keg%’ﬁi‘gﬁ? - lg
Q
A\

c Green to
Red to Turn Signal L Turn Signal

White to ==
Magnetic Pickup

Note: See Truckbed Section for

Tail Light Components Yellow to Turn
Signal and Brake

Black (Ground) \
to Tail Light /\’

White to Turn Signa! and Brake

£ White/Blue

to Tail Light

Black (Ground) to Tail Light § |
White/Blue

to Tail Light

Page G-1

Service Parts Manual



ELECTRICAL SYSTEM

16
6 - Includes ltems 7 - 11 \)\@%/

% 18

=

d

Front Cowl :

From Main
Wiring Harness

11

Connected to
Main Wiring

White Ground
to Frame

Service Parts Manual Page G-2



| ELECTRICAL SYSTEM

sseuleH ysed
wolj punols)

¥ - 6¢ sws)| sepnfou| - 8¢

Service Parts Manual

Page G-3



ELECTRICAL SYSTEM

ssouleH

/ Nug
YoUMS
fesinaN

yoniy oL

youmg 617
28

YoUMS UoIUB)
£e

efiney) [an4
ov

abnen
ainssaid |10
6¢€

\

(uonoeg 0O1d @93)
lajswioyoe |

\ \

ey INoH lejewopaedg A
9¢€ GS

b ebney
8¢

Page G-4

Service Parts Manual



MAGNETIC PICKUP DETAIL

53
52 - Includes Items 53 - 61 54\ @K
S Transmission

S Ground to Frame

HEADLIGHT DETAIL

Blue to Blue/White from
Main Wiring Harness

Black to Black from
Main Wiring Harness

Page G-5 Service Parts Manual



ELECTRICAL SYSTEM

69

Service Parts Manual

Page G-6



| ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 27405-Go1 MAIN WIRE HARNESS ..........oo et e s e 1
2 17618-G1 NYLON CLAMP......... ittt sttt st s st e e e 4
3 * RECEPTACLE (USED ON VEHICLES WITHOUT TURN SIGNALS) ................. 1
4 27403-G01 TAIL LIGHT WIRING HARNESS ...ttt eeeeeens 1
5
6 21635-G2 TURN SIGNAL ASSEMBLY (INCLUDES ITEMS 7 = 11).ucininiiniiniicnicniiinennen,s 1
7 17751-G1 SWITCH. ..ottt s st e 1
8 11391-G5 CLAMP....... ettt bbb s 1
9 21640-G1 FLASHER ...ttt s et ssas s sn s s 1
10 11343-G2 RING TERMINAL ..ottt s 1
11 14363-G1 TAB TERMINAL ....coormiiittiiteiiirien i 6
12 17618-G1 NYLON CLAMP ...ttt ases s e e 3
13 20965-G4 STEERING COLUMN COVER (ON VEHICLES WITH TURN SIGNALS)........... 1
14 21636-G1 LAMP ASSEMBLY (COMPLETE)......ccccciivniiiiirininenniisese i 2
15 00671-G6 SCREW, #10 - 24 X 3/4" LGt sse st s sons 4
16 00565-G5 LOCK WASHER, #10 ...c.cuciiitiintiiieiinnerninercntccnrcni st 4
17 00526-G3 NUT, #10 - 24 ...ttt sttt s s e esand 4
18 24066-G1 WIRE (BLACK #168) «.cereeciriiiiiiirictetintensenisseres e sness s sanessnsnessssanesssnssnenes 2
19
20 26197-G01 DASH.... ettt st s s e s s ae 1
21 26096-G01 RECEPTACLE ...ttt 6
22 00106-G6 SCREW, #12 - 24 X 3/4" LG.....coovereireereniiinniiniireenniisissessms s ssseesssassas s 4
23 20932-G1 RUBBER WASHER .......oo ettt st ssn s s 4
24 00414-G8 BOLT, 1/4 = 20 X 1" LG cceriereeerereeciniieniesseciscerssssee e st ssesesan s s sams s nes 1
25 00559-G7 WASHER, 1/4"....c. ittt e an e 2
26 00565-G7 LOCKWASHER, 1/4" ...ttt snente s e ssssen s ans e s 1
27 00532-G1 [N L I 1 2 o PO 1
28 26124-G02 INSTRUMENT PANEL ASSEMBLY (INCLUDES ITEMS 29 - 44)......c.cccovnnrennen. 1
29 26113-G01 INSTRUMENT PANEL .....coccoiiiiintiiiiiriicis s sas e eaae s 1
30 26098-GO1 STUD, 1/4 TURN. ...ttt nt s s e s e 6

Page G-7 Service Parts Manual




ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
31 26097-GO1 RETAINER, 1/4 TURN ......ooiii et eere e ee e s s ansa s 6
32 21564-G1 LIGHT SWITCH ... et rstet s sss e raas s s 1
33 21563-G1 IGNITION SWITCH (INCLUDES ITEM 34) .....coeevviiriniiineinnneeneccneesveneens 1
34 13942-G1 IGNITION KEY ...eeieiiiceiei i reeceiecetens s sseseses e ene s e s e e an s s ee s 1
35 26100-Go1 HORN SWITCH.....eereeee ettt eterrres e ecessne s nsnse s ne e 1
36 21573-G1 HOUR METER ... ettt nsaess s sssan s s s essan e sane e 1
37 20836-G1 AMMETER ... et eeecree et e e re e e ssbt e s s ssssasa e s s s s ssrsaransssnases 1
38 21235-G1 GAUGE LIGHT ...ttt et neerenee e aesesesesnesssssne s nr s s same s 3
39 22270-G1 OIL PRESSURE GAUGE ... cooeiiireretrccneer e crerecstes s sssnsessssnsnns 1
40 21553-G1 FUEL GAUGE ...t icitirrreeecrcnrire s sset e ssss s ssn e s sass s s s e snnnnen 1
41 26126-G01 DASHWIRE HARNESS .........ooiirereeerceereeeenecrere s rere s sssens s s s ssssansseas 1
42 17618-G1 NYLON CLAMP ...ttt tie s e sssee st e e sss s s as s aseannene 3
43 30392-G2 PLUG (ONLY ON VEHICLES WITHOUT OPTIONAL TACHOMETER

AND SPEEDOMETER......ccocovireerieecerrenrinniensssetsistesssnn e sssesssses s s sassesans 2
44 30392-G1  d L [ Rt 2
45
46 32860-G1 [ [0 = 1 PP PPRPRPPRt 1
47 23942-G1 WIRE (BLACK 18 GA.)coceeereverereeesssesseessssssssessssssssssseseesssssssssaesssssssassssssssanes 1
48 00414-G6 BOLT, 1/4 - 20 X 3/4" LG ccurvreeereeieencirreneeetien i ncreeareres s sn s e sssesssssasasssansnnsens 1
49 00565-G7 LOCKWASHER, 1/4".......eereeeirireiercreentes it ssses st ssss e ssen e anne s 1
50 00532-G1 NUT, 174 = 20 ..o ceeeeeeteeteereeeeenennemamen e rsrs s sassnsssssssass e serenserssasasssesesssasenes 1
51
52 22319-G1 SPEEDOMETER KIT (INCLUDES ITEMS 53 = 61) .c..eorvirrcriinnicieennnecieens 1
53 22292-G1 MAGNETIC PICKUP ...ttt rerce e reercsessnsnes s ssssassses s e s essnnnd 1
54 00761-G1 WASHER, NYLON 1.22 X 879 X .81 cocereriririiiiiniiceecnieenecnne e 1
55 17319-G2 WIRE (BLACK) ..ottt cenbe s ssste s e s snan s s sssaaane s 1
56 21962-G1 SPEEDOMETER (INCLUDES ITEMS 57 - 61) ..ccceoviiiviiiniciiceeciiinsnnees 1
57 00567-G3 LOCK WASHER, #6 ....cooreeeeeiiiveenrnenenrnesereceeiesesinisinisnessenmnasssssss e senesens 4
58 00527-G5 INUT, #8 = B2 ..ceceeiveeeerereeininininenesesesaserassesastesstssssessnnmssssssssssssssssesseraanes 4
59 22743-G1 CLAMP BRACKET ... ettt seceiers e re e sesssssttssssssssanaseessons 1

Service Parts Manual Page G-8



ELECTRICAL SYSTEM

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
60 00594-G4 LOCKWASHER, #8 ...ttt e 2
61 00526-G1 LI 7 PR 2
62
63 20209-G2 HEADLIGHT ...ttt sttt sttt sat st s b s 2
64 00560-G3 WASHER, 1/2".....coeeeeee ettt s e st s e s e 2
65 00566-G3 LOCK WASHER, 1/2".....c et sttt s e e e s 2
66 00533-G1 NUT, 172 = 13 e 2
67
68 24775-G3 BATTERY, 12V.... ettt sttt sst s st sas s s sas s sa s s sbe s snaes 1
69 28064-G01 BATTERY HOLDOWN......ccccooiimtitiiinin it se s sns s 1
70 21515-G1 NEGATIVE BATTERY CABLE........ccooviiiinieer e, 1
71 21516-G2 POSITIVE BATTERY CABLE (WITH PROTECTOR BOOT) .....ccccoceiiininiininnnens 1
72 11098-G9 LOCK NUT, 5/16 = 24 ...ttt et st st sessssssas st sons s 2
73 00438-G6 BOLT, 5/16 - 18 X 3/4" LG ..coceivrrieiririricnicnrciienrr s svessssan e s snes 2
74 00565-G8 LOCK WASHER, 5/16" .......oo ottt sess s saaes 1
75 00567-G8 LOCK WASHER, 5/16" .......cocerereircsinecnccniinnt st rssee e s 1
76 00532-G3 [ A=Y A L T < 2R 1
77 11845-G2 INSULATED CABLE CLAMP ...ttt ccen st sa e sssasssseens 1
78 00106-G6 SCREW, #12 - 24 X 3/4" LG...couivviirrirriiriiiienininic et cesssssssssssiecsssesssonsnnd 1

Page G-9 Service Parts Manual



ELECTRICAL SYSTEM

= s N

Service Parts Manual Page G-10



See Alternator
Section \

See Fuel System Section

:@\ Mounting Leg on Engine

T
§=//'\ Part of Inner

| Frame (See Rear
Suspension Section)

10

Page H-1 Service Parts Manual



ENGINE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 23890-G2 ENGINE (20 HP ONAN).......tiiiieieiiieesriereecrreessenrreseeessresesseosssnressssssssnensesanss 1
2 28133-G01 CARBURETOR WITH GASKET ...ttt rceemenn e mee s e amnas s 1
3 24812-G1 OIL FILTER .ot ccterreereeeerssenenssssaee e s s saarer s seesame e rsesamme e ee s senamsmees s sensnnnenens 1
4 24816-G1 10 ] | SO OOOTOPOORUPUPOTRRRRRNN 1
5 24824-G1 SPARK PLUG CABLE (18.5" LG.) .ioecrerccrerrrirnierrenetesinenssseeesnnsess et sssesans 1
6 24825-G1 SPARK PLUG CABLE (9" LG, )eeieeeiieeeeeteeerier e ecenee s sseneee s senreesss s sennenses 1
7 27869-G01 SPARK PLUG (CHAMPION RST7YX) cccecrerrnrerrcerenererareressereresameeseeneesaesanessas 2
8
9
10 00427-G6 BOLT, 3/8 - 16 X 1 3/4" LG .uureeeiiceeereeterreeeieresesseenesseesanaresesssnesenesesssssaneenees 4
11 00560-G1 WASHER, 3/8" ..o teeerinerererr et e rorenete st ssse st es s essssae s sssssses s sasssananas 4
12 11098-G4 LOCK NUT, 3/8 = 16 ... cceeeirne e crcctenen e ceterrte s seese s s e sans me e 4
Service Parts Manual Page H-2




| EXHAUST

Page J-1 Service Parts Manual



EXHAUST

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 00438-G8 BOLT, 5/16 = 18 X 1" LG et re e se e e s nme s s e s 2
2 11027-G1 LOCK NUT, 5/16 = 18 .. eerrr s rmt e s e secne e s e s ses e sme e s enene 2
3
4 21480-G1 MUFFLER CLAMP ...ttt snessressassassstssaeseneessessseas 1
5 21482-G1 RUBBER HANGER.......cccociiiiiiiiiiineinitnrinienisensseesssessts s eeees s 1
6 24895-G2 MUFFLER SHIM ..c.uoritiiiniiriniiiitiinin st nssesssestsssesssanessesseas 2
7 24801-G2 EXHAUST MUFFLER ..ot rmes e 1
8
9 22003-G1 EXHAUST MANIFOLD ....c.uiiiiectrteeeretre st rere e rese e semesesen e e sse s e essenenne 1
10 21107-G1 GASKET ...ttt sttt s e sa st s e e an e e re s n e s e e 2
11 21114-G1 SCREW, 5/16 = 18....civiitiiiniiiininiisininnsiretimsissss s sssessnsssssssnsasees 4
12 00565-G8 LOCK WASHER, 5/16"......ccccniiiiiriiinninniniine st esessssssssssssenssssess 4
13
14 20334-G2 SPARK ARRESTOR KIT ....ooiniiiiiiiiiminiiiniisisissnisssesssesssssssssessssones 1

Service Parts Manual Page J-2



| FUEL SYSTEM

1 - Includes ltems 2 - 13

To Carburetor

,
@ Mounted to
Engine

Page K-1

Service Parts Manual



l _ | FUELSYSTEM I

AR R = S

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 20036-G1 FUEL TANK ASSEMBLY (INCLUDES ITEMS 2 - 13) ....ccccciviviiinniiniinnenineinens 1
2 19716-G1 FUEL TANK ...ttt st ssses sssae st s e 1
3 20039-G1 CAP ettt b s e e n e e et 1
4 18302-G3 STRAP ...ttt s b bt st s 2
5 14601-G5 RIVET, 3/8" ....eeoiitiiiintinsiniiiiresnseiiinis et sstssssseressansssesrssasssnes 2
6 14390-G4 NUT, 1/4 - 20u..ceiiiiiiiiintttitert s s s saan e 2
7
8 20048-G1 FUEL LEVEL SENDER ........coctiirnimtiieiinicnt s s e 1
9 16754-G1 WIRE (BLACK 18 GAL) ..ottt e e e e e e s e e s 1
10
11 27210-G02 SIPHON TUBE ...ttt r s sas s sse e s 1
12 26060-G01 BUSHING ...ttt sasse s sass s e e ses e 1
13 20037-G1 SUPPORT PAN ..ottt s 1
14
15 11027-G1 NUT, 5/16 = 18 ...ttt s s s s 6
16 00567-G7 WASHER, 1/4" ... e e sran s 2
17 00965-G01 SCREW, 1/4 - 20 X 3/4" LG ...covvviiriiiiintcniinienisntiennisivsessss e s sssssssas 1
18
19 18292-G1 L0 Y 6
20 17470-G1 BULK TUBING ...ttt st sis st ssssas ssaaesssassssessaasenns 1
21
22 21591-G1 FUEL PUMP ...ttt esecs st sss s as ssaesaan s ssn e sasesesbnsane e 1
23 12902-G1 FUEL FILTER ...ttt ss s e s bbesnasenns 1

Service Parts Manual Page K-2



: Partof
Transmission

Page L-1 Service Parts Manual



Service Parts Manual Page L-2



1 PTO

When ordering parts, please specify the model and serial number of the producit.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 22036-G1 LABEL ..ottt s s 1
2 22071-G1 LEVER . ..ottt s 1
3 21164-G1 LEVER CAP ...ttt s s s ssas st st s s sanes 1
4 00545-G2 NUT, 1/2 - 20 ettt sae st st 1
5 22066-G1 PTO CLEVIS ...ttt e e sesns s sese s 1
6 12547-G8 BOLT, 6 MM X1 X35 MM LGi. ....cooiiiiiniiiiiniinniciiicic it essns s 1
7 00765-G1 LOCK NUT, 8 MM....ooriririrt ettt et carssassse st e aesane 1
8 22027-G1 BRACKET ...ttt e s san e s saan e 1
9 00560-G3 WASHER, 1/2"..ovitiiitinintcmr sttt es 1
10 10387-G4 COTTER PIN, 1/8" X 1" LG ceerviiiriiniitieieiniectenes e ceeanemnesenestessnsssnesnsesnd 1
11 12547-G5 BOLT, M6 X 1 X 40 MM LGi. ..coiviiiiiiiiiiieiieinrcnrcnrcn e 2
12 00565-G7 LOCKWASHER, 1/4".....coeitiiriititiniinintntnrcnt ettt sarss e st sesaae 2
13 00559-G7 WASHER, 1/4".....cuiitiintineniiinrrnri et et be s 2
14 22205-G1 PIVOT SPACER. ...ttt e e s san s en 2
15
16 22160-G1 GASKET ...ttt sttt st e n bbb s bn e e nee 1
17 22161-G1 FLANGED BOLT ....ooviiitrmiinicctisice ittt es s sn s snn s s 4
18 00757-G2 WOODRUFF KEY ..ottt nessne e sssnssssssssssessasssssneses 1
19 21227-G3 FRONT UNIVERSAL JOINT .....oiiiiiierienieeee st nsa s e sas s 1
20 26525-G01 FRONT SHAFT ..ottt essse et saessn et esesanssnnsssssesenees 1
21 21227-G4 REAR UNIVERSAL JOINT ....ouriiiiiiiri ettt esnnesssns e e 1
22 21228-G1 SQUARE KEY, 3/16" X 1 1/2" LG. ceevvierirrieinemicnirciecsanissssinesessssnsnnend 3
23 00495-G8 SETSCREW, 3/8 - 16 X 1" LGi..c.eeriiiriiniirniinnecninnn s e e 8
24 00544-G5 NUT, 3/8 = 16 .ottt cste s e es e e e e s s n e sn s s s e s ans 8
25
26 23109-G1 PILLOW BLOCK, 3/4" ...ttt sass st nneas 1
27 00427-G4 BOLT, 3/8 - 16 X 1 1/2" LG ceeeeeeiieiiiiieretetteee ettt tn s e 2
28 00560-G1 WASHER, 3/8" ...ttt s s e ssa s e e e s s e s as s s e 4
29 27201-Go1 SHIM ..ottt s s e es s s e se s s e s e s s e et ae e e s e s nnnea e 1
30 11098-G5 LOCK NUT, 3/8 = 16 ....eeieeierttintriiiiirnte e st enasessses s e sssbsnsnsnsennaesnens 4

Page L-3 Service Parts Manual




PTO

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 26139-G01 MOUNTING BRACKET ....ccccoitiniiimiiiiniinstinteetenereeresteeresreeereenerseraseesseseseesssesanas 1
32 23171-G1 “U7BOLT, 3/8 = 16..cciuiiiiiiiiiiiniiiiniiinttiii sttt seesen e e s e e s eeessesenennes 1
33 00426-G8 SCREW, 3/8 - 168 X 1" LG weeoiieeiriiiiecreinerrecteretnrenserererrenereennesmeeseeseeesensseesanas 2
34 00566-G1 LOCKWASHER, 3/8".......oiioiiirinininniinniciitiienn et rensstesseesenesaesaees 2
35 00560-G1 WASHER, 3/8" ...ttt et 2
36
37 25431-G1 PILLOW BLOCK, 1" .coriiitrittiientrnis i sasn s ssssse o 1
38 26140-G01 REAR SHAFT ...ttt sise s e s st st s sst s e en e essne s 1
39 00429-G2 BOLT, 3/8 - 16 X 3 1/4" LG .cuevcrirrvririiireninsieieiinacsiss s sssessnnsssnsssessensanens 2
40 00560-G1 WASHER, 3/8" ...ttt ettt st sas e sbae s 4
41 11098-G5 LOCK NUT, 3/8 = 16 ....ooeiiiriitinniiiinis et nnecssisssississssssssis st sssssssssssas o 2
42 27088-G01 BRACKET ...ttt st ssss st st ss s s st s ssssesssssunassond 1
43 27087-G02 COVER.......oo ettt sbaesoes 1
44 00990-G06 BOLT, 3/8 - 16 X 7 3/4" LG .coriiriirtenninninicnntnin ettt ascsssassssss saneenes 1
45 00560-G1 WASHER, 3/8" ..ottt e 2
46 11098-G5 LOCK NUT, 3/8 = 16 ...ttt ittt st sr e ssscssans b s ssasssan e 1
47
48 21963-G1 TACHOMETER.......ooiiiitiittnttnttric e ss s 1
49 * BRACKET ...ttt nme s et sas st s s s st s sat e s sae s as s anaesan 1
50 * LOCKWASHER ...ttt 2
51 * L TP 6
52
53 22271-G1 PTO UNIT (COMPLETE) (INCLUDES ITEMS 54 - 84)......ccccovivinninnieieiiiennens 1
54 * CASE .. s s b 1
55 22178-G1 CAP .ttt e e 1
56 22177-G1 GASKET ..ottt s s s s s s s 1
57 22176-G1 SPRING ...t e 1
58 22175-G1 BALL .ottt ettt sttt a s s s e e 1
59 22156-G1 OUL SEAL ...ttt st s sas bbb s s s 2
60 22141-G1 SHIFT FORK ...ttt 1

Service Parts Manual Page L-4



| PTO

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 22157-G1 SPRING WASHER........coomiit e 1
62 22158-G1 RS I =10 ] R 1
63 22155-G1 SHIFT ROD..... ettt bt sassssse s s st st s e 1
64
65 22147-G1 FLANGED BOLT ....cctiviiiiniitnnnircnrin et esse s s 3
66 22148-G1 OIL SEAL ...t 1
67 22139-G1 BEARING COVER .....cccetimiiirirr ittt esend 1
68 22146-G1 GASKET ...ttt et s n e e 2
69 22145-G1 BALL BEARING ...ttt st sn et 1
70 22143-G1 OQUTPUT SHAFT ...ttt ittt saas st s s s 1
71 22142-G1 PTO GEAR ...ttt e s 1
72 22149-G1 BALL BEARING ..ottt sar et snn s s 1
73 22140-G1 FRONT COVER ..ottt cses st ste s ssaesosassssnens 1
74 22201-G1 L 1L 3
75 22198-G1 FLANGED NUT ..ottt sn e s ssbesenenen 3
76
77 22158-G1 SET BOLT ...ttt st e se st st sas e sasassas 1
78 22157-G1 SPRING WASHER...........o ittt 1
79 22151-G1 IDLER SHAFT ...ttt ittt natesstsssasssssesssas s sansensanas 1
80 22154-G1 THRUST WASHER ...ttt ssas s s san e 1
81 22153-G1 NEEDLE BEARING ......c.ccoviimtiiiminicnei s be s snee 2
82 22144-G1 IDLE GEAR......o ettt aas s ab e 1
83 22152-G1 COLLAR. ...ttt s s s s ame s s ss e s rna b 1
84 22241-G1 THRUST WASHER ..ottt ens 1

Page L-5 Service Parts Manual



Service Parts Manual Page L-6



REAR AXLE

(Ajuo “jo1 10})
aje|d Bupjoeg

¢l - 9 sway| sepnou| - §
S - G sWway sepnu| - ¢

Service Parts Manual

Page M-1



REAR AXLE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 27288-G02 REAR AXLE (COMPLETE WITH BRAKES - SEE SECTION E
FOR BRAKE COMPONENTS) ...cciiiiirriiiierreeeeicieeeeeseseeeesesesinneeeesseeesaneseeesennnns 1

2 00469-G4 BOLT, 7/16 - 20 X 1 1/2" LG ..crvericrierrererenerecreesssnesesieessneeseeseesssssessessseesansaneesens 4
3 00734-G3 LOCK NUT, 7/16 = 20 ...oorcveereereerrieriresnesnseneressessssareseasenssssessessessssssnasssssnssessnnessns 4
4 * CARRIER ASSEMBLY (INCLUDES ITEMS 5 - 45) .....ccovveeeeieerricecrrcceeereeeeen 1
5 13900-G1 DIFFERENTIAL CASE ASSEMBLY (INCLUDES ITEMS 6 - 12)................. 1
6 13871-G1 DIFFERENTIAL CASE.......ccooveeerrirnrererererannenesesreroaranssssssessssressssssnnens 1
7 13870-G1 LOCK PIN ..ottt reemeee e re e e e s seme e s ssmte e e e s s e e e s e e s s saaneed 1
8 13876-G1 SH A R T ettt et e e e e e s s e e e e e e 1
9 13873-G1 DIFFERENTIAL BEVEL PINION MATE .........coirreiere e 2
10 13872-G1 THRUST WASHER ...ttt e s e e 2
11 13874-G1 DIFFERENTIAL BEVEL SIDE GEAR .....coovcveeeciinenerecrcrnee e sereesseeeneed 2
12 13875-G1 THRUST WASHER .....cco oottt cerrreessenses e sree e s ee s s smenenes 2
13
14 50528-G1 SCREW ...ttt s rcee s sesse e e s s ate e s s sssnee s s sasssanessesesssasenssessassanens 10
15 13881-G1 SHIM ((003) ittt e e reeme e e s srete e s s s same s e se s sne e s e e se s saneaeaessassanens AR
16 | 13882-G1 SHIM (L005) <errreeereeeeseeeeesssesesseermsessessesesseesasssssassssmsessesseseseseesesenseseed AR
17 13943-G1 SHIM ((010) e et seesser s s ssreessesnre s s s sesanressesssnrassesesssasnersessessaners AR
18 13883-G1 SHIM (L030) ... ieeccveecseresrseessseeeserreesssneesensassssaessonnenasssansessssnessenees AR
19 13880-G1 BEARING CONE ...ttt cressaeesse s sanes e ss s s saneneses s s s snanens 2
20 13879-G1 BEARING CUP .....eeieeeeccnieninrerenrerererserresresmrereessesasaessessasssssassssssssssnens 2
21 13878-G1 BOLT . eteeetteercrrree et e s ee s reenen ot e st s e s e nner e s e s e re s e se e a s nanrasares e s aanens 4
22 22528-G1 PINION AND RING GEAR ASSEMBLY (INCLUDES ITEMS 23 AND 24) .| 1
23 * HYPOID DRIVE GEAR .......oieiieereeencreerereceer et resmeee e e rereemees e s canneed 1
24 * HYPOID DRIVE PINION ....cvvtieeiieeeeemreeen e rceeneeneeere e cree s 1
25
26 13867-G1 BEARING CONE ...ttt cececccnnnmerer s es e e rescemnmentescse s ses s s sssassssssansansannens 1
27 13866-G1 BEARING CUP ... et cecrcememtrne s s sretstes e s s ss s s s asseasannsesssssnses 1
28 13863-G1 SHIM ((003) ceeieeiiiereceree e recrer e rerree st ssarte s s ssts s e sasr e s e s ssaans e e e s sssnnnes A/R
29 13864-G1 S 1L 00 RO AR

Service Parts Manual Page M-2




| REAR AXLE

2

E

.

3

&

%

&

2
B
i
E
&
e

i

THE USE OF NON U.L. PARTS WILL VOID ANY U.L. LISTING.

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.

G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTy.
30 | 13865-G1 SHIM (L010).c.eeereeereeseereeeeseseeeeesesesesessesesesessessesessessesessseseseessesesseensessenee AR
31 13860-G1 SPACER . ....eeveveoeeveresseonsesesssssessssesessesesssossessssssessssesseseasesseeseseasseseesssnsseseen 1
32 | 13859-G1 SHIM (L080)...veerrereereeeeeeeeeeeseeeesessseses e ssereesesssessessssee e seseseeesemssesesssesesssen AR
33 | 13858-Gi SHIM (L010).c.veeeeeeereeseeeeeeeeseseeeesesseeseseeseseesessesesseesessssesssesesemesesesssenessenen AR
34 | 13857-G1 SHIM (L005).....ceoreveereseeseseeseessessssessessssesseseeseseesseeaeseresesesesesesesssesseneesseen AR
35 | 13856-G1 SHIM (L003)..cvverrereereeeeeeeeeeeeeeeesesesssesseessereessssessssesesesessesereseseseesessensss s AR
36 | 13855-G1 BEARING CUP ......oooeeeeeeeeseeeeseeeesesemeeseseeess e eeeseseressesenesesneseessenses e 1
37 | 13854-G1 BEARING CONE ....ovoeeereeemneeeeseessesseseeesesessessesessseses s sseeesesensseseesssmesse e 1
38 | 13853-G1 WASHER ....ovemeoeeereeomseesesssesesssesessseesssessssssesnssssassssesssesasesessssesessesessssens 1
39 | 13852-Gi PINION OIL SEAL....ovreeeeeeeerereomsesesesesesseseeseseesseeeeses e esseesenenssesesseseeseseen 1
40 * YOKE, WASHER AND NUT (INCLUDES ITEMS 41 - 44) ......ovooueeeererenene. 1
41 13851-G1 YOKE ..o eeesssseessevamsssesesesseassssesessesasessassesensessesereessesesenseseed 1
42 | 15487-Gt WASHER ...o.ceeoeceereeeesssseessesmsssesssssessssssesassesasessssssssesssssssesessssseseseseed 1
43 | 13848-Gi NUT coeeeeeeeeeeeeeseeeeseseesseeesesesesesessese e seseseeseseses o esemeeseseesesseess e esereses e 1
44 | 10387-Gi COTTER PIN, 1/8" X 1 1/2" LG ceuvevereeeeeeeeeseeeseseseeessesesseesesssessesesensen 1
45 | 13861-G1 PIPE PLUG c.oveeveoeeveeeeeeeeeeseesescosseseeseseseessesesessesssseeses e sesseeseeeassesessseeeesreen 2
46 | 21960-G1 DRIVE SHAFT ASSEMBLY.......coourveemnreomneeeeseeresseseonssesnssnenes e 1
47 | 21167-G1 SU7 BOLT, 5/16 = 28 vevereeeereeeensereesseseoessersesseesseseseeseseesssesesesesseeseemesssseseseeeed 4
48 | 11098-G9 LOCK NUT, 5/18-24 ....ooeeeeeeeeeeeeeeereeseesees e ssseessossessesssesssssassssesssssesssessssenses e 4
49 | 22612-Gt DRIVE SHAFT REPAIR KIT (UNIVERSALY) ....cooeeeeeeeesseersesesseseeseesssssessesres 2
50
51 13889-G1 PIPE PLUG «.-eceereeeeeeeeeeeeeeeeeesmeeseeeeesessaesesesesoes e ses e sesseeseneseesesesesesesmsssseesssesee 1
52 | 13962-G1 VENT TUBE «.coomveeerceeeeeveeeveosesssmssesesesssssesssssssssnsessesessesssesnsesssesssassssessssneseseos 1
53 | 13887-G1 DOWEL PIN «..ooooeeeeeeeeeeeeseeseeseesesssesessssssssssessssesesessssssssssessssssssasesessosssssssses 2
54 | 13885-G1 HOUSING GASKET «...ceereeereeeosereoeseseeesseseseseeesesseesseeesssessessesssssesesessosesssssessess 1
55 | 00445-G2 BOLT, 5/16-24 X 1 1/2" LG seevvveereveemeseeseesseessesssseeeeseseeesessessssesesseseneseseesssseesie 8
56 | 00567-G8 LOCK WASHER, 5/16" ... .ceoereeoeereesesseeseseeesesssnssssesssessssesssssesasssssesssasesssssssssne 8
57 | 00529-G4 NUT, 51624 oooorveeoeeeeeeeeraseseesesseseeseseseseeseseessesesseseenesesesesesesensssessassssesesesssess 8
58
59 | 14585-G1 INNER OIL SEAL «..ceoreeeeeeeeeeseseeseeeeseeeeessesoeseseeseseeesesseesessessessseseesemseesese 2

Page M-3 Service Parts Manual



I REAR AXLE |

L - . . =

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individua! part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
60 * BEARING AND RETAINER KIT (INCLUDES ITEMS 61 - 62) .......cccuuviniiiniinanns 1
61 13084-G1 WHEEL BEARING........coiiiiciin s ey 1
62 14584-G1 RETAINER RING ....ouoieiiiiiiiiiieiitirinicn ittt 1
63 13970-G1 AXLE SHAFT ASSEMBLY (INCLUDES WHEEL BOLT)........ccccooniiniiiiicinined 1
64 13896-G1 WHEEL BOLT ....ueiiiititiii ettt 10
65 21559-G1 WIPER SEAL ...ttt sstss s eses s seand 2
66 13091-G1 1€t 2

Service Parts Manual Page M-4



SEAT FRAME

Page N-1

Service Parts Manual



I | ,, SEAT FRAME |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 21710-G1 HAND HOLD ASSEMBLY (INCLUDES ITEM 2).....cccocmveiiiieiniinisnsencenceneenas 2
2 23152-G1 HAND GRIP ...ttt et sists st et ere s ere s eens 1
3 16705-G1 SCREW, 1/4 - 20 X 1" LG ettt 6
4 11027-G2 LOCK NUT, 1/4 = 20 cuuoieiiriiiiinecitincnninn st sttt sme e 6
5 27888-G01 CONTROL PANEL ...ccouvrritininitnititiistnne i ssesssesnsssesssassssssneos 1
6 21805-G1 BOOT ...ttt nine ettt s sas s b b s s sas s s be s st e b s aaesae 1
7 00106-G6 SCREW, #12 - 24 X 3/4" LG. ..occevviriinriiniiininiiinnieasenesssssisseesnsssnesssssssesees 11
8 20271-G2 HOLE PLUG, 1/2" ...ttt assss et st 1
9 20271-G5 HOLE PLUG, 3/4" ...ttt s ssssssassnad 1
10 20271-G1 HOLE PLUG, 3/8" ..ottt csssn s e sssn s sanens 2
11 20271-G6 HOLE PLUG, 7/8" ...ttt st ssessessasssssssesssessnssssssnanes 1
12
13 27890-GO1 CHOKE CABLE ASSEMBLY (INCLUDES ITEMS 14 - 15)..c..ccccniiniiiinnnninnnns
14 00566-G1 LOCK WASHER, 3/8" ......ccovtiiivriririiin e seene 1
15 00532-G6 NUT, 3/8 = 24....coceer ittt ss e s sa b s ba s sban s 1
16
17 26196-G02 SEAT FRAME AND PANEL ASSEMBLY (INCLUDES ITEMS 18 - 26)............. 1
18 27889-G01 FRONT PANEL (PASSENGER SIDE) ......ccconniiiiiiiricienreniin i 1
19 27889-G02 FRONT PANEL (DRIVER SIDE).....cc.ccccovniininiininnininnninnnnneer e 1
20 00106-G6 SCREW, #12 - 24 X 3/4 " LG...covveriririrrienictinicinscne e s 14
21 27899-G01 L€ T | TR 1
22 26195-GO1 SEAT FRAME ...ttt 1
23
24 11027-G1 LOCK NUT, 5/16 = 18....civiiiiniiiiicinnenenitinni s cssssssssensesssessssses s 2
25 13437-G3 LOCK SCREW, 5/16 - 18 X 1" LGi..ccciiiiiiiiiiiintinniitintcsesnsinie e 2
26 00106-G6 SCREW, 12-24 X 3/4" LGi.....cctiiirtirtticiintiits s ssr s 2

Service Parts Manual Page N-2



SEATING

— 11 - Includes Items 12 - 22

16 P

Page P-1 Service Parts Manual



SEATING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 19579-G** BACK REST ASSEMBLY (INCLUDES ITEMS 2 - 9)....ccoviiieeeeeeecrreenenen, 1
2 14371-G** COVER . ... crecrrerrceeereneerier s seresesanesssesesssees s bs e sssan e e sesassesensnensesneens 1
3 * FOAM ...coiirriirrrecsnnmerrsesseresssrasserereetessssaressassesssaassassessesssesassnsnesssanerens 1
4 * PLYWOOD .....oiiieitiiecieinirieeneesceeesseeersssesesssesssseeassnsesesnsassesssessssnsessan 1
5 14724-G** BACK COVER.......uieiceeiiirieecerceseesesrnesssseesesaeeessssessssstersnmnesasanessasseesas 1
6 11782-G2 TEE NUT, 1/4 = 20 c.cuueeeeceiiiierceeeccritenireeesreeseserinessssessssssasssranessnsnsessenes 2
7 00240-G8 BOLT, 1/4 - 20 X A" LGttt e eeeeeeee e e e e s ennneeneeene e 6
8 00559-G7 WASHER, /4" ...ttt et tees st e s se e e e e e s nmnrase s e s nmmnea s 6
9 26019-GO1 BRACKET ..ottt ieicieitieteeesceecnreneressseesssssnennenessesssssesssssssssnsssessssesesensnssssanes 1
10
11 19585-G** SEAT BOTTOM ASSEMBLY (INCLUDES ITEMS 12 - 22)...ccccvcceerevneeerennens 1
12 19584-G** COVER ... ettt et te s te e s s s s s ensnasanas e s aend 1
13 * FOAM....ceictiecceeecreeeseeessssessesaneceserassssaseasaressasasassasessesmeneansanasssannecans 1
14 * PLYWOOD .....coieieeiiececneinneenerenees e ecsesmmmeees e s s ae s s samemetossasaseasesassansans 1
15 17113-G4 TRIM ettt re et ee et e e se s e e s s rearesesssseanasesenanasameeneas 1
16 10222-G1 HINGE ...ttt mee e e e s mc e res e e e e nae s sesas 1
17 00592-G6 SCREW, #12 - 14 X B/4" LG ..o ceertrrsscvtessesessssaesesssnensens 4
18 00106-G6 SCREW, #12 - 24 X 3/4" LG. ..oooiicteiercceeeeerccreee s sccntee s e se s sneeesesssnenns 6
19 11097-G1 BUMPER PAD ...ttt scsneeee s secaetee s s eeees s s sennansesssesanenens 2
20 00128-G8 SCREW, #5 - 20 X 1" LG .ccoceeiiieeeeitieeeeicteeereeiie e seseeeeeesesssenenasesenanns 4
21 22981-G1 WEATHER STRIPPING (BULK)........ccoccveevrerrrerrcrecessarerrecreesssennes AR
22 11782-G2 TEE NUT, 1/4 = 20 ... ieeeeeeeeeeetteeeeerrece e cere e e r e s s s s sem e ses s s smnmees 4
23
24 11809-G1 SEAT PROP BRACKET (DRIVER SIDE ONLY)....cccccvutimmmerereneeencrerccaneneecsanenss 1
25 00592-G6 SCREW, #12 - 14 X B/4" LG .ooii ettt et scccee s reree s s s sanaseeasssenananennes 3

Service Parts Manual Page P-2




| SHIFTER AND LINKAGE

1 - Includes ltems 2 - 23

= F 2
e/

o
—

(s2] < Yol

Service Parts Manual

1

Page Q



SHIFTER AND LINKAGE

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 25079-G2 GEAR SHIFTER AND LINKAGE ASSEMBLY (INCLUDES ITEMS 2 - 23)........ 1
2 21159-G1 TRANSMISSION KNOB ......ccoovviiiiiiinie it ssse s e 1
3 25061-G1 GEAR SHIFTER ROD .....cccivimtiiniintiniiniiniiniccine s ssessenease e 1
4 25085-G1 UPPER HOUSING BEARING ........ccooiiriineiniiin it
5 25077-G1 GEAR SHIFT BEARING.......ooviri it s 1
6 00946-G1 ROLL PIN, 3/16 X 1 1/47 LG ..corviiieintiininntintintreis s sssssssnssssssssssnnas
7 25411-G1 LOWER HOUSING BEARING...........coooei it venenen 1
8 25073-G1 MOUNTING PLATE ...ttt ittt aee e 1
9
10 00414-G6 BOLT, 1/4 - 20 X 3/47 LG ..otriiriiinienitininnns sttt ss s esas e 4
11 00556-G1 LOCK NUT, 1/4 = 20t nicssin sttt sss s sssssssssssss s e 4
12
13 00438-G6 SCREW, 5/16 = 18 X /4" LG cccueirerreecreerrr et ssecssasssssssssssssnns 4
14 00565-G8 LOCKWASHER, 5/16 ....cccovvvinminniniiiniicenncisscnni oot eeaes 4
15
16 25084-G1 SHIFTER ARM .....oiiiiitnt ittt ssssssnssons 1
17 25083-G1 PIVOT BLOCK .....ooviiiiiinmiitimrcnie ittt ssenesaes e s s 1
18 00427-G6 BOLT, 3/8 - 16 X 1 3/4" .ottt e 1
19 10097-G6 BUSHING ...ttt 4
20 11098-G5 LOCK NUT, 3/8 - 16...cciiiiriiiieteniiiinneiniinecstsseie s m e 1
21 '

22 25415-G1 SHOULDER BOLT ......cooiiiiiiimciiinneienniensseessene st s s s anee 2

23 00556-G3 LOCK NUT, 5/16 - 18... ettt ssn s enes 2

24

25 il BOOT (SEE SEAT FRAME SECTION FOR PART NO.)......cccccviiiiiennnnees 1
Service Parts Manual Page Q-2



| SPEED CONTROL

//

See Accelerator
Linkage Section

Wire Stop—
(included with
cable assembly)

8

9

N
N

Handle and Nut
(included with
cable assembly)

Y
A

=
!
"\

SRR
NN

\

i

\
i
\

e {-aE)

To
Governor

ENGINE

Page R-1

Service Parts Manual




I ) SPEED CONTROL |

R S i S =

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consuit Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 26486-G01 THROTTLE CABLE........oioiiiiiiie ettt e s ee st 1
2
3 26530-G01 CABLE CLAMP ...ttt ittt e resresennesaresan et e sseassaesseesanas 1
4 00565-G7 LOCKWASHER, 1/4"......oo et rse e ree e s sen e see e e e 1
5 00414-G8 SCREW, 1/4 - 20 X 1" LG weivvrviriiiiiniiininiiinsininenis s sssissis s sescnmeesessass 1
6 22205-G1 SPACER ... ettt b e s b e s e e s me e e 1
7
8 259989-G01 PIVOT . e bt s s s s be s 1
9 11027-G2 NUT, 174 = 20 .ottt st sse s es s s bt s sbaneans 1
10
11 27892-G01 D] =0 OO 1
12 17618-G1 NYLON CLAMP ...ttt e sas s s e assnsanees 1

Service Parts Manual Page R-2



Page S-1

Service Parts Manual



STARTER

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 25481-G1 STARTER HARDWARE KliT...cctvviiiirirrinnniite i sessnnens 1
2 25482-G1 STARTER SOLENOID KlT.....cociiiiirnirtiiiniiisinsissnssnessnesesessssssees 1
3 25483-G1 STARTER BUSHING KT .....coviiiiiiiiiinininiirninieie e 1
4 24864-G1 BRUSH HOLDER........ocooiiiititirintrnnt ittt ssssssanseans 1
5 24865-G1 STARTER BRUSH KT .....ooviiiiiiiiiiinniinnnen s 1
6 25486-G1 STARTER SHIFT LEVER KIT ....cociiinriiiniinncniinececinssenesisnens s 1
7 25487-G1 STARTER CLUTCH .....ciriiiiiiitt e 1
8 25488-G1 DUST SEAL ...ttt et s s ass s aa e 1
9 24863-G1 STARTER (COMPLETE).......cccciitiiiiininniiniiinrinnre e nenand 1

Service Parts Manual Page S-2



STEERING

8€ - ¥€ swey sepnjou] - €€
9l - ¢l sway sspnjou| - ||
8€ - |1 sws8y| sepnjou] - 0L

Service Parts Manual

Page T-1



STEERING

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
1 33333-G01 STEERING WHEEL COVER......c..oi ittt emes e ssaessaesae s 1
2 18464-G2 SCREW, #8 X 1/2" LG..coiiiirtinrriiisininiiirisitesaiessencere e e estesesseeeescneseessees 2
3 18325-G1 STEERING WHEEL ASSEMBLY (INCLUDES ITEMS 4 - 6) .....cccocceneeeereeeeenanns 1
4 * STEERING WHEEL........ooioriitiiiiiinneciineitititnsi s en e 1
5 23225-G1 HUB COVER ...ttt s e e 1
6 00999-G01 SCREW, #8...eiiierrrnterncii ittt st 2
7
8 16772-G1 STEERING WHEEL SEAL ......coiiiiitiiiiiinittiterttrce e sce et see e seneeas 1
9 14390-G2 LOCK NUT, 5/8 = 18....eiriiriiriirrniiiritiisns st ssesssssserscesesssessasssones 1
10 19152-G7 STEERING UNIT ASSEMBLY (INCLUDES ITEMS 11 - 38).....ccccovinienirecincnaes 1
11 17163-G2 STEERING SHAFT ASSEMBLY (INCLUDES ITEMS 12 - 16)......cccceeuen.e. 1
12 * STEERING SHAFT ..ottt 1
13 * COUPLING ...ttt e eeseeeend 1
14 * DOWEL PIN, 1/4" ...ovirreiiniiiiiireicinreiiniinciieosiisesssisssisesessassssesssenns 2
15 * THRUST WASHER .....ooooriitiriiinctininnrnss e e 1
16 * STEERING PINION .....coiiiiiiiiiiriciirccrenceenereeer s rcecrsree e eseeesaresareeennd 1
17
18 19153-G7 STEERING COLUMN......oceirtimiitiiiiiniriinecninine s sestsseserssessnes 1
19 00444-G8 SCREW, 5/16 - 24 X 1" LG ceoviiiiiiiiiereireceenrremrsres e e s e s nenseesaee 4
20 00565-G8 LOCKWASHER, 5/16" .....coiiiiiiriintiiniimstiienees ettt eseensanecsnenen e 4
21 * GREASE FITTING ...t seerreeet e st sre s e s esme e ae e s e e snnenes 1
22 17140-G1 SLEEVE . ...ttt sttt bt s et 1
23 17161-G1 BUSHING .....cooviiiiitiintieintcirne it s snar e 1
24 00118-G2 SCREW, #6 - 18 X 1/4" LG ...covvriiiiiiitinttnte et 1
25 51294-G1 WAVE WASHER ...ttt ssss e s 2
26 23279-G1 REDUCTION GEAR ...ttt sss e 1
27 13059-G2 THRUST WASHER ...ttt st et 1
28 19154-G1 GASKET ..ottt sss s s sssbs e eand 1
29 17618-G1 NYLON CLAMP ...ttt s ssas st sssssae s eond 1
30 13097-G1 HOUSING ASSEMBLY (INCLUDES ITEM 31)...cooceieecreeeriereereeecrecrenee 1

Service Parts Manual Page T-2



] STEERING I

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 13570-G2 RACK COVER ... ettt e e e s 1
32
33 15407-G2 RACK AND ROD END ASSEMBLY (INCLUDES ITEMS 34 - 38) ........c..c...d 1
34 18456-G1 GREASE FITTING .....cocoiiiiiiiiiitiniiiinensiiie et scserenese s sesesesenas 1
35 * RUBBER BOOT.....coiiiiiiiiinneninininc it siss s e 1
36 26579-GO1 BELLOWS ...ttt s 1
37 11391-G1 HOSE CLAMP .....corrtiniitisreitinn s s st a e ssassnnas 1
38 50209-G1 SLOTTED NUT, 7/16 = 20...cciiviiririiniiicniniciicinn s st essesssssnes 1
39
40 10387-G2 COTTER PIN, 3/16 X 1" LG ceovvteriirirriiniiiinin it ssesssesas 1
M
42 00444-G8 SCREW, 5/16 = 24 X 1" LGttt ssssesss s sne s svais 3
43 00565-G8 LOCK WASHER, 5/168" ...ttt s st as s ssns e 3
44 00415-G4 SCREW, 1/4 - 20 X 1 1/2" LGi..evvrivniinrinivininnirrnniiennics st sssnesasens 2
45 00532-G1 L U = o O O 2

Page T-3 Service Parts Manual



STEERING

= Hi el S ; T

Service Parts Manual Page T-4



Sl

| SUSPENSION, FRONT

(T2
3
™~ Part of Frame

&)
3 =
y
\
<>

(s

17

Service Parts Manual

Page U-1



SUSPENSION, FRONT

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 19956-G1 FRONT FORK ...ttt se e st seseesme s st s e s s n s 1
2 10669-G3 WASHER, 1 7/16" ...ttt et s enene 2
3 11103-G1 BEARING AND RAGCE..........oo ittt e e me s se e e s ee e 2
4 11098-G1 LOCK NUT, 1 3/8 = 12ttt snseresenssserese e senesenessesnens 1
5 10387-G5 COTTER PIN, 3/32" X 1 1/4" ..avenviiirretiincinte st st 1
6 26456-G01 STEERING ARM.......cocininiirinniiiniiiiiceissssnsnsinesss st ssansissasenssassanesses 1
7 21230-G1 KEY, 1/4" <. ettt st s bttt 1
8 00566-G5 LOCKWASHER, 3/8 - 16....ccccviiiiiinininnniiinnininncsiis s satssssssssseesenesnees 1
9 00545-G5 NUT, 5/8 = 11 ettt r e e st s s s see s st s see s meesend 1
10
11 25491-G1 PIVOT (PASSENGER SIDE)......coi ittt e r e nee e e snee e 1
12 25491-G2 PIVOT (DRIVER SIDE) .....coctrciiiiiniiiiiiiiinniiisienetisisiesencseessreserssssessssnenes 1
13 00532-G5 NUT, 3/8 = 16 ..ottt ettt st s s sebe e e ssassoad 4
14 00566-G1 LOCKWASHER, 3/8"......cocviiiiiririntitininscnensinnieinn s sssessss s 4
15 00427-G6 BOLT, 3/8 - 16 X 1 3/4" LGttt e s e e e s 4
16 25489-G1 PIVOT BRACKET .....coiiiiiiiniintinticninninisinsinsinsiss s sssss ssasessansnssssssssssans 1
17 00545-G2 NUT, 1/2 = 20 ettt seab e s st e ce s as s 2
18 00560-G5 WASHER, 5/8" ...ttt ettt st s b e s s 8
19 15589-G1 BOLT, 1/2 - 20 X 2 1/4" LGi. .ottt sttt snsse s nsssssesns s 2
20
21 21297-G1 SHOCK ABSORBER ASSEMBLY (INCLUDES ITEMS 22 - 26)......ccccocveiuinunens 2
22 21784-G1 SHOCK ABSORBER ...ttt sssse e 1
23 18123-G2 SPRING ...ttt 1
24 * SPRING RETAINER ......oovvmiiiitiitittie s 1
25 * RING ...ttt e sar e ae e smn s 1
26 * PROTECTIVE SLEEVE .........coooetiitnnnnncie s ssssne e 1
27 21779-G1 BUSHING ...ttt s ss s s an e e sasnesans 2
28 00557-G2 NUT, 1/2 = 20 ..ttt sa s ssa s sae e sas e 2
29 21282-G1 RUBBER TORSION BLOCK .......coiviiiiiiiimiiccineenc s setssansesnecssnesens 2
30 21299-G1 KEY, B/1B" ..ottt ittt st s ra e sab e s sa e s eb e s anesr e san 2

Service Parts Manual Page U-2



H

SUSPENSION, FRON

Sl

(
i

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.

31

32 21348-G1 AXLE AND HUB ASSEMBLY (INCLUDES ITEMS 33 -43) ....c.ccovveverrerieeeenae. 1
33 00560-G6 WASHER, 3/4" .....cooiiiiritiitiiic e s et st e 4
34 00545-G8 NUT, 3/4 = 18ttt et ssstssssssasseressessee o 6
35 10223-G2 FRONT AXLE ... r et rcer e e se e s e s s s e s s e ne e e 1
36 11655-G1 WHEEL BEARING SPACER......c.coiiniiiiinncrcirenc e 2
37 11081-G1 NUT, 3/4 - 16ttt s e s s 2
38 21346-G1 AXLE RETAINER BRACKET ......ooiniitiiiiniincnies e seeeaend 2
39

40 * HUB ASSEMBLY (INCLUDES ITEMS 41 - 43)........cccoviviivivnnniineininniinnend 1
M 21344-G1 o 1 PO 1
42 19471-G1 BEARING SEAL.....cccocviiviiniiitiriiriri e st sassss s 2
43 50908-G1 BEARING AND RACE........coiiininiitinncnicin s 2
44

45 14723-G3 LUG NUT .t et e et sae s b bt st s s b s as s an s sannes 5

Page U-3 Service Parts Manual



| - SUSPENSION,FRONT

e

Service Parts Manual Page U-4



| SUSPENSION, REAR

Part of Outer

Page V-1 Service Parts Manual



Part of
Outer Frame
35

37,38,39

SUSPENSION, REAR

Page V-2

Service Parts Manual



SPENSION, REAR

{su |

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 26277-GO1 INNER FRAME ...ttt ssssee st ssesate s sse s s sanesessoneenane 1
2 11042-G1 HOUSING AND PIVOT ......iiiiicerercrt s nceser s s e e s sae e sene s e e e mens 1
3 11374-G1 BRACKET ...t tecretreetesssss s satt et rar e sssa s sebt s s bt e s s be b e s sammeenenamessasnenens 1
4 00566-G3 LOCKWASHER, 1/2"......cooviiiinriiinnnieiniininnrienes et essesss s ssasssesnees 1
5 00234-G8 BOLT, 1/2 = 13 X 1" LG ceeireiieireeereeneeer et cnee s e r e s e e sse s e s eme e e e s ee 1
6 00296-G4 BOLT, 7/16 - 20 X 2 1/2" LG .cuerrreieerenererr e rreenessers e esseseressesesereseesseassesanes 2
7 00734-G3 LOCK NUT, 7/16 = 20 ..eneieeireeeeeee et see sttt s e sae s st se e s 2
8
9 13378-G1 GROUND CABLE......... ittt sttt s s saas s s s sabe s sonis 1
10 00965-G01 BOLT, 1/4 - 20 X 3/4" LGi. ..eereeeireiiirrii sttt sssnssets s sestesssssssssesasssssasass 2
11 00567-G7 LOCKWASHER, /4" ...t rn et et s s me e 4
12
13 21826-G1 TRANSMISSION SUPPORT ......coiviiiinitriintniiiniestis s ssessessnssessssosanas 1
14 00469-G4 BOLT, 7/16 = 20 X 1 1/2" LG .eeeeeeeeriieeereerce e rcre e rese s e s e e s e e 4
15 00560-G2 WASHER, 7/16"......e ittt sss st saan e 8
16 00560-G3 WASHER, 172"ttt e e 8
17 00734-G3 LOCK NUT, 7/16 = 20 ..ottt sssrssssssssnsssns s ssstsssn s ses snanes 4
18
19 17284-G1 STABILIZER BAR ASSEMBLY (INCLUDES ITEM 20).....c..ccccovmvrniinnriiienee 1
20 11155-G1 RUBBER BUSHING.........oooiiiiiiii et sasesssas s 2
21 10290-G1 STABILIZER MOUNT ...t satsaasesin s s sass s s en 2
22 00438-G8 BOLT, 5/16 - 18 X 1" LG weieieieieeeereertecnr e sme s e sen s e s 4
23 11027-G1 NUT, 5/16 = 18 ettt e sssre e rsas s s ssan e s s e s sanes 4
24
25 10579-G2 THREADED ROD....ccorceiireier sttt see st srsesessnss s ane s ssne s s an s s ssns s eans 2
26 21547-G1 SPACER ...ttt e s 2
27 10194-G1 RUBBER BUSHING ......coi ittt ssssss s s ens 8
28 10435-G1 SHOCK ABSORBER WASHER ...t s 8
29 00532-G5 L T T 1 4
30

Page V-3 Service Parts Manual



,, SUSPENSION REAR

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
31 10210-G1 RUBBER BUMPER ...ttt ettt se e s e 2
32 00566-G1 LOCK WASHER, 3/8".......ccoininiiniinniinrinniiiictiitis e st seeessnesneas 2
33 00532-G6 NUT, 8/8 - 24 ...ttt ittt e s s e e s 2
34
35 18569-G1 LEAF SPRING ...ttt s e 1
36 21308-G1 TOP PLATE ..ttt ssas s s sse s e ssasssessnsond 1
37 27909-GO1 CYLINDER MOUNTING PLATE

(FOR USE WITH ELECTRIC DUMP ONLY) .....coocreerrinrecererereeeereerceeeeeaneas 1
38 21309-G1 CYLINDER MOUNTING PLATE

(FOR USE ON VEHICLES WITH REAR HYDRAULIC DUMP)......ccocececiemreiieens 1
39 21308-G3 SPRING MOUNT TOP PLATE

(FOR USE ON VEHICLES WITH MANUAL TILT BEDS) .....coccceviniiinneiirciinninanns 1
40 00407-G4 BOLT, 1/2 - 13 X 5 1/2" LGuucririireiiirinrce ittt s 4
41 00551-G1 NUT, 172 = 13 ettt s e e et s r e et 4
42
43 18570-G1 BUSHING ...ttt st sas s ssss s e sarss e 2
44 21492-G1 SHACKLE BOLT ..ttt sesne e sas e aasssanses 4
45 21494-G1 SHACKLE PLATE........o ettt sttt s ssssssse s sssbe s sess s san s senas 4
46 21491-G1 LOCK NUT, 3/8" ...ttt st ssr sttt ssns sosarsssns s ssessasnanns 8
47
48 11428-G1 SHOCK ABSORBER (COMPLETE) .....ccccevimniinnninninnininninsssisinssssesnsssessas 2
49 00557-G1 LOCK NUT, 1/2-13 ..ottt sttt ae s s sas s 4
50
51 00759-G1 SCREW, M10 X 1.5 X 25MM ....coiviiiiiiiiiiniiintiinninsrinciieninsenanns s snas snsssens 4
52 00968-G01 LOCKWASHER, M10.....coiiiiiiiireiniiniinicie ittt ssessseesnessesiesssesenad 4
53 00967G01 WASHER, MT0....coiiiiiiiriritcrrircec ittt csse s essee s e sssessera e seecnasenad 4

Service Parts Manual Page V-4



| TRANSMISSION

R S
GRS

Page W-1 Service Parts Manual



9

10 1112

26
@ 77 28 29 30 31 ?2 74 —— |

0 // // l/ T

. L |

.. -

52
Q
/

58

53 54

/

55 56 57

Od=4

Service Parts Manual

Page W-2




| TRANSMISSION

Page W-3

Service Parts Manual



TRANSMISSION

‘ 118 D 128

125
s £ 126
& o
i 8
100 117
\

141

Service Parts Manual Page W-4




| TRANSMISSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
1 27413-GO1 TRANSMISSION (5 SPEED) (INCLUDES ITEMS 2 - 142)........ccccnvvvvvercnnnncnnn 1
2 22095-G1 RETAINER RING ...ttt ce e se e sme e emr e e s e saeneens 1
3 22094-G1 BALL BEARING .......o ottt ne e e s s 1
4 22093-G1 DRIVE GEAR ...ttt ittt s eee e e s nme e ne e 1
5 22096-G1 NEEDLE CAGE ...ttt r e s see e smeeeee s seme s smnennnees 1
6 22135-G1 SYNCHRONIZER SET (INCLUDES ITEMS 7 - 12) ....criieiieecerereeee 1
7 22103-G1 SYNCHRONIZER RING.......ccooiiriiiiiiiciiiiiiinttne e 2
8 22100-G1 CLUTCH SLEEVE.......cccontitimirtecnctiricnretesie e 1
9 22095-G1 RETAINER RING.......coiiviiiniitintiniinitnnntsis s sesssenssessneas 1
10 22102-G1 SYCHRONIZER SPRING......ccocnveiiiinrinniniiniensnnsenrenenssnenens 2
11 22099-G1 CLUTCH HUB ...ttt ssas s san s sbe s sanis 1
12 22101-G1 SYCHRONIZER KEY .....coocciirriniiitiniininniinsiiisseesnis s ssessnns 3
13
14 22098-G1 THIRD GEAR ...ttt s s s 1
15 22097-G1 MAIN SHAFT ..t 1
16 22133-G1 STEEL BALL......cooniiiniiineiiitiiceicrti et 1
17 22104-G1 SECOND GEAR ...ttt s e ssn e sane 1
18 22136-G1 SYNCHRONIZER SET (INCLUDES ITEMS 19 - 23) ....coccvviiiniiinniinnncnee 1
19 22103-G1 SYNCHRONIZER RING ...ttt 2
20 22100-G1 CLUTCH SLEEVE. ...ttt 1
21 22102-G1 SYCHRONIZER SPRING........cccieirieciiinncninens e 2
22 22105-G1 CLUTCH HUB ...ttt 1
23 22101-G1 SYCHRONIZER KEY .....coovsininiinininisinnininiosninssnssessesssssssessees 3
24
25 22106-G1 FIRST GEAR ...ttt a s s s 1
26 22107-G1 FIRST GEAR SLEEVE .........ccriitirtinctitnctr i cne s sannens 1
27 22108-G1 BALL BEARING.......ccoriiitiiiiinctintri it 1
28 22114-G1 T 0 = R 1
29 22110-G1 RETAINER RING ... ettt s snen e 2
30 22113-G1 REVERSE GEAR SLEEVE...........cooiiiiiiiininirric e 1

Page W-5 Service Parts Manual




| TRANSMISSION

e ama

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consuilt Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QrTy.
31 | 22111-Gi NEEDLE CAGE wvrvosooeoe oo s eeeseeresseeeseseeeesseeessseeeesseeeeesseee s 1
32 | 22112-G1 REVERSE GEAR -vevrseeeeoeeesseeeessneseserssseesesseeesssneesesesesssses oo 1
33 | 20137-G1 SYCHRONIZER SET (INCLUDES ITEMS 34 - 38)...rsvccoossoerorseerrseeee 1
34 | 22100-G1 CLUTCH SLEEVE o eree e eeeesereseesssereseeesssesessessseessseeesseesssee 1
35 | 22102-G1 SYCHRONIZER SPRING .vveroeereseeeeseeseseresssenesssesssseseesseeseeses 2
36 | 22115-G1 CLUTCH HUB oo eeesseeseeseeees e seees e 1
37 | 22101-G1 SYCHRONIZER KEY oo eeeeeseeesseees e ssese s seneseseess s seeees s 3
38 | 22103-G1 SYNCHRONIZER RING...rreeroreereseresseresssnees e eseess s 2
39
40 | 22116-G1 FIFTH GEAR eeeeeseeeeee oo sneseessnesessereessesesssesessessessessseseseessenes s 1
41 | 22117-G1 BALL BEARING ...r-eeeseeeereeseeeesesessssess e eesseseessssnee s e eseeee e 1
42 | 22131-G1 SPACER oo oo seeesseess e snes s sesesesessesnsessesessseese e eseeee 1
43 | 22132-G1 ROTOR SPEED SENSOR ..o evessereseessseeseseressesessesessreessseesssnees e 1
44 | 22134-G1 RETAINING RING.e.orseeeoeeesseeeessees e sesseseee s seseessesesesnes e 1
45 | 22119-G1 BALL BEARING . -rrs e eessereeseeseseesseesesresssessssessaeseessesssseseesesesreee 1
46 | 22118-G1 COUNTER SHAFT GEAR oo e e eeeessneesssnss s sesseesessemesesseeeen 1
47 | 22120-G1 NEEDLE BEARING ..vrreeesees e ees e seesseeesssessaeesesseseesessesesessreee 1
48 | 22109-G1 SLEEVE JOINT e sees s seresseresseessessessesesessesssessessesseesseesssreee 1
49 | 22121-G1 REVERSE GEAR COUNTER ... oosseeessceesssenessseressseresssessesssesesseneessses 1
50 | 22122-G1 GEAR COUNTER ..o eee oo eeesseees s eresssnessseresssresesessee e seeee s 1
51 | 22123-G1 BALL BEARING . -..r e eeeeseeessereere e ssneesessssresseses s seres e ssnee s 1
52 | 22125-G1 REVERSE IDLE SHAFT .o oo eeeeeseesesee e eneessser e 1
53 | 22127-Gi NEEDLE CAGE «.vvreseeeeseeeserre e sereseesssneessessseseeseesesseesessres e esreen 1
54 | 22124-G1 REVERSE IDLE GEAR «.ovoeeeoeeeeeseeseseresseeess s es s seesseseereessesee s 1
55 | 22128-Gi THRUST WASHER ... eee s oo e seesseseeesssesssssssesseeseseseseesssneees e 1
56 | 22120-G1 SPRING WASHER ..o oo eee e seesesseessseseessesssseseere e ssene e 1
57 | 22130-G1 BOLT, SET worreeeeeeseeeeseresser e eseeseseesssnessseesesssesessessesesssesssnessseeeee 1
58 | 22126-G1 WOODRUFF KEY e eeeseessresseressersseesssesessnsessesesossessseessseessssessnes 1
59
60 | 00427-G4 BOLT, B/8 - 2o semeesees e seeesseseesesseseesessesesssee e 4

Service Parts Manual Page W-6



| TRANSMISSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 00560-G1 WASHER ...ttt s e es 4
62 22250-G1 CLUTCH HOUSING......covtiiinirmiiniciiiiiens it ssesssteseseseenn e 1
63 22193-G1 FLANGED BOLT ... e e e me e see s s sme e sme s 4
64 22194-G1 CLUTCH HOUSING GASKET ....c.civiniiiininiinniininsiissiisesnees e e seneesnend 1
65 22195-G1 FRONT COVER .....ctioivtirinitnnriieniisst s essr s s sssssenenes 1
66 22196-G1 OIL SEAL.....oieiiiitiitrtit s s s 1
67 22197-G1 FRONT CASE GASKET ....cocevreiririiiiinriinrinecnss et ssessesves 1
68 22202-G1 MAGNETIC PLUG ......coiviitiiiiicntitcnrccieise et aees 1
69 22203-G1 1O 1 0 o I 1 O 1
70 * TRANSMISSION CASE.......oooiiiiiiniininttrs s 1
71 22199-G1 KNOCK PIN ..ottt st sissis s saas s sas s sss s ssas e san e 2
72 22200-G1 L 0107 G | N 2
73 22201-G1 S 1 O 5
74 22198-G1 FLANGED NUT ...ttt sins s 5
75 22204-G1 REAR CASE GASKET ...ttt sttt rss s ssanned 1
76 22215-G1 REAR PLATE ASSEMBLY (INCLUDES ITEMS 77, 78) ...cccconvvninnniencrisninens 1
77 * REAR PLATE ...ttt et sttt e s e an 1
78 22200-G1 KNOCK PIN..coviiiiiiininiiniiinini s sec s esssssassssessssssnsas 2
79
80 22206-G1 FLANGED BOLT ...ttt ssasss s snsssessissssesssssssssesssssssses 5
81 22207-G1 CASE GASKET ...ttt ssst s s 1
82 22202-G1 MAGNETIC PLUG ...ttt sttt sass s s e s 1
83 22216-G1 OVERRIDE/REVERSE CASE ASSEMBLY (INCLUDES ITEMS 84, 85)...... 1
84 * CASE. ..t s s 1
85 22208-G1 STUD ..ttt b e e e esaaes 5
86
87 22161-G1 FLANGED BOLT ......oooiiretiiiiniinninnccnie st sst s sssesssss s ssaes s sesssanas 6
88 22210-G1 REAR COVER GASKET .......coviictriticiittteitsscninc e 1
89 22217-G1 REAR COVER ASSEMBLY (INLUDES ITEMS 90, 91) ....cccoiviiiniinncinnne 1
90 * COVER . ..ttt e 1

Page W-7 Service Parts Manual



TRANSMISSION

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
91 22211-G2 BUSHING ...ttt crrre s ene e s s cesmesae s s ennnaesssennnsenesssenannned 1
92
93 22212-G1 OIL SEAL ...ttt s st e e sessate e s s s sasse e s s ssane e e e e s sanraneessassnnees 1
94 22213-G1 FLANGED NUT ...ttt s sceeeen s semee s s semme s e s s s eee e e s e s s mmane s 5
95 22172-G1 5101 2 IS O RO RRRURRPRI 1
96 22171-G1 RETAINER RING ... ieeieireeerrte st cenesessnneneese s s anraesssssssneeenas 1
97 22170-G1 PLATE RING ....ooiiieeeecciteeeecenteecs e eesessenee s e s s en e e s e an e s s s s e sanase s s s sannnens 1
98 22168-G1 COIL SPRING ..ottt rcrrcrtrrcritees e secee e s sesaasesesesssnsaesssesssanesasesseransens 1
99 22169-G1 SEAT SPRING ...ttt receree e e s s see e s s ressse s e e sessansnessessesannned 1
100 27284-G01 CHANGE CONTROL LEVER ..ot et receres et resmer e s remamne e s e s nmaned 1
101 22166-G1 BREATHER.........co et eecrcseseien st enrese s ss e s s e sanssenesnnenes 1
102 22147-G1 FLANGED BOLT ....certeitiiiiereeienrernesecrenesrscneeteseseese s e ssanensesnssessaeesasssassssssas 8
103 22179-G1 TOP COVER GASKET ....cceviccrerireercmerecrisenmeresssncssnessssssessssssssssssesssssssesses 1
104 22173-G1 REVERSE LOCK SPINDLE ......ccooeeiiirereeereereerenecsenmenes s seme e se s esnssaes 1
105 22174-G1 COIL SPRING.......ccceiitireirerrreeeecrenresneresseeressesesasmrresaesasasstsasessassssssssssssssssssens 1
106 27536-G01 CHANGE GUIDE ASSEMBLY (INCLUDES ITEMS 107 - 111) cccceeeennend 1
107 * | P PO 1
108 * CONICAL WASHER........ccoiiiierreeercceresrrerrerer e s ssante st sees s ensenes 1
109 * ARM e ettt et e e s s e s s s s e 1
110 * LS {1, OO 1
111 * PLATE ... cictertteeeeecerrrernres e s s eeees s mcamtreste e s se s s s s sonasassasasesseessassansene 1
112
113 22181-G1 SHIFT ROD .ttt reresmeccer e cessens e stese s e s se s s s s s s e 2
114 22182-G1 SHIFT ROD ...ttt s rescsre s seesee e s s s st e e sename e e e e recssmseeesesesabans 1
115 22178-G1 CAP SPRING ...ttt rree s cscorr e reer e s ee e s s ssats s s s s ssaaassesssssnnsnens 1
116 22177-G1 GASKET ...eveeettteeerccnnrtrere s s st te s s se s e as e s s e e s e s s s e e s ses ses s snsnnses 1
117 22176-G1 COIL SPRING....‘ .......................................................................................... 1
118 22175-G1 STEEL BALL.......oeeeecrerecerre st s s crsee s e rereentes s sssaenasssssssnnnsansssssnans 1
119 27536-G01 TOP COVER ASSEMBLY (INCLUDES ITEMS 120 - 123) ....crieeeiceeencinnad 1
120 22163-G1 LEVER BUSHING ..ottt eneene e cenessreneresssesssssesse s 1

Service Parts Manual Page W-8



| TRANSMISSION |

When ordering parts, please specify the model and serial number of the product.

* Indicates a component that is not available as an individual part.

G** Indicates consuit Customer Service Department for additional information.

ITEM PART NO. 1 2 3 45 DESCRIPTION Qry.
121 * COVER ...ttt 1
122 | 22164-G1 KNOCK PIN....otrtiee et e 2
123 22165-G1 PLUGL ..ottt s e bt enanes 1
124
125 | 22175-G1 STEEL BALL......ee e 1
126 | 27861-GO1 COIL SPRING ... 1
127 | 22186-G1 COIL SPRING ......ooiiiriieeetne et 1
128 | 27860-GO1 SHIFT FORK (FIRST AND SECOND).......cceetemrteinreteentenieesirecneeeseeseanens 1
129 22175-G1 STEEL BALL ...ttt 1
130 | 27861-GO1 COIL SPRING ...t s 1
131 22186-G1 COIL SPRING.......coeirieriieeenenrem et be st sae s seanend 1
132 | 27862-GO1 “SHIFT FORK (THIRD AND TOP) ....cueeiictiiticercciccnt s 1
133 | 22175-G1 STEEL BALL ...ttt 1
134 | 27861-GO1 COIL SPRING ...ttt 1
135 | 22186-G1 COIL SPRING ..ottt ss et sas s sasnnd 1
136 | 27863-G01 SHIFT END (REVERSE/OVERRIDE)........cocvvniniiiiciicictecnccnenaend 1
137 | 22190-G1 SPRING PIN ..ottt et ses s sseend 2
138 | 22188-G1 SHIFT FORK (REVERSE/OVERRIDE) ......ccovviiniiiiiiiiiciiiccicicniiaens 1
139 | 22183-G1 SHIFT END ROD (REVERSE/OVERRIDE)........cccoiiirtereeeintncieenennns 1
140 | 22160-G1 GASKET ..ottt 1
141 22533-G1 PTO COVER PLATE ...ttt e 1
142 | 22161-G1 FLANGED BOLT ..ottt 4

Page W-9 Service Parts Manual




TRANSMISSION

Service Parts Manual Page W-10



TRUCKBED, ELECTRIC

T

UMP

o

VIEWED FROM ABOVE VEHICLE

FRONT OF VEHICLE

See
Speed Control

(from circuit breaker)

(from ground)  (from actuator)

-

Section —/————

RED (B+)

WHITE

Page Y-1

Service Parts Manual



TRUCKBED, ELECTRIC DUMP

"\ ’ )

To
Control
Harness

RED (B+)
»—(to toggle switch)

T See Fuel System
Iy / Section

W=y

Q

i

e —T

@ o

—20

Service Parts Manual Page Y-2



' TRUCKBED, ELECTRIC DUMP I

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION QTY.
1 27680-GOT | TOGGLE SWITCH w.ooooeeeeeeeeeeoeeeeveeeseseeesesseeemsseseseesesssssssssmessssesssssessasensserenes 1
2 27362-G0T | TOGGLE GUARD........o.eeeeereemeeeeeeeseseseeesesseeeeseseseesessessesssessseesssesseseesenssesenns 1
3 D7901-GOT | LABEL wereeeeeeeeeeeeeeeeeoeessesmeseesesssssesesssssesessssessessesesesmsessesssssesassosesassssmessssenssessens 1
4 10570-G9 RIVET, 1/8" X 11/32" LG wooereveemeeereemeseseomessseemesesemsssessessesssessesessssessenssssenssesenns 2
5 2B071-GOT | SWITCH BOOT cerrreeeeeeeeeereeseemeseeseesssesesesseseesessesessesesssmssesssssesssesessessesensseserns 1
6 27921-GOT | HARNESS ..oovveeeeeeeeeevereseevemmseseeeensesesesesessesssasesessesesseasesseesseveeesssrseseemssesenns 1
7
8
9 27908-G01 | ELECTRIC ACTUATOR....commrveeeeeeeeeereesseesseeeseessssesmssesessssssesssosessesessesssesessossrens 1
10 | 14443-G10 | CLEVIS PIN, 1/2" X 8" LG . reeeresereesseeeeessessessessssssessssseseseassssssesesssssassesssssens 1
11 | 27613-G0T | SPACER ceoreeeeeeeeeeeeeeeeeee e eeeesseesessssessssssssesssssssssaessssssssssssss s sesemsees e 2
12 | 21683-G1 COTTER PIN, 13/32" X 2 11/16" LG e vveeoeeeveeeeeeeeeseeeereseeeeeseseesseverseeeensssenesen 2
13 | 14443-G12 | CLEVIS PIN, 1/2" X 2 7/32" LGiuvemereeeeoeeeeeeosesseeeseeseesseemesesseessesmeseeenesesesesmeeee 1
14
15 | 21320-G3 CIRCUIT BREAKER ... ...eeomeeeeeeeremeseseesesessessesesmsseseesesessessessemssssemsssssssssssssns 1
16 | 00614-G4 SCREW, #8 - 18 X 1/2" LGiurrvveereeereseereresseesssssssessessessesessessssressoesemssesesossssssnin 2
17 | 25976-GO8 | WIRE (RED 14 GA.) coooeereeeoeeeemeeeeeseeeessesesessseeosmsssssssnesssssssssssssssssassssssssns o 1
18
19 | 11845-G2 CLAMP ..o eeeereeseresesesesesssssesesssssesssssseesssseemasssssessessseessesesssssssssessesessensan 2
20 | 14390-G4 LOCK NUT, 1/4 = 20 wereoeeeeveeeeeeeesereseeeeseesesseseeeeseseesesesesseseesessesssseeseeeessseses s 2
21 17618-G1 NYLON CLAMP........oooevveeeeveeeeeseeeeseessesesssseeessesesmssesesassesesasessssssesseseseessssssnss 3

Page Y-3 Service Parts Manual



] TRUCKBED, ELECTRIC DUMP |

Service Parts Manual Page Y-4



| TRUCKBED

Service Parts Manual

Page X-1



TRUCKBED

S0

1

7,

36

\
37

@ﬁ{A

38 34,35

39

&

Service Parts Manual Page X-2



Page Z-3 Service Parts Manual



{ TRUCKBED

15474

Service Parts Manual

3

Page X



TRUCKBED

Service Parts Manual Page X-4



| TRUCKBED

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 * TRUCKBED ASSEMBLY (54" ) (INCLUDES ITEMS 3, 4,7 - 10, 24, 25) ........... 1
2 * TRUCKBED ASSEMBLY (46" ) (INCLUDES ITEMS 5, 6, 7 - 10, 24, 25) ........... 1
3 21417-G2 FLAT BED (54" LGL)ccoceeeceeersererrneserseeseserersssesssanrasasesssssscsssssasssssenssssssesssans 1
4 27817-G02 SIDE BOX (54" LG.) v vueeeneereeneeessesseoseesssessssesesssesssssssasesessesssesseasesesesssasens 2
5 27367-GO1 FLAT BED (46" LGL.)..veereeereeserecnereeserererecneress e eesssteesseeesecaeenessnanesesamersessens 1
6 27820-G02 110 =10 @ 1S K C ) TR SRR 2
7 00438-G6 SCREW, 5/16 - 18 X 3/4" LG ..ottt seness et sssase s 8
8 00559-G8 WASHER, 5/16" ...ovieceeriricieiitiniiiisestnesttcsse et s en s snan s sesssns s 8
9 16538-G1 WASKHER ...ttt erer e ettt st s b se s s aaaar s se s s b baes s 4
10 11027-G1 LOCK NUT, 5/16 = 18...ecciiiiiiiiiiirteininnnirensi s sens s 8
1
12
13 17618-G1 NYLON CLAMBP...... ittt et rare s sssare e s ss s as e e s s ssenes 3
14 22288-G2 STOP/TAIL LIGHT LAMP ...t ercccr e nssti s ssan s s s s sasssssssssssnsanes 2
15 00513-G4 SCREW, #8 - 18 X 1 1/2" LGi.crrereeercieieniiieennittinnnes et sens e 4
16 27492-G01 BRACKET ......oivtieeerrtrintresersee et ssesee s se et e ssenes se et e seneesamessnererassesas s sassssossennsens 2
17 00138-G4 SCREW, #6 X 1/2" LG ceoiiieieirereeteesrnerereeentes s csaene s s reraere s e s sessbesaesesssussnasssssssnans 8
18 00565-G3 WASHER, #8......cceceiereeniiereecereereentrresesserereestse s sesssttsssssstnsesssossansnsssssssosnsnsssonss 8
19 00525-G5 A L IR 8
20 00414-G8 BOLT, 1/4 - 20 X 1" LG o ceeereererecnere s reeceresenemee s e s erres e s ceeesesseessresen e e e sesssnns 4
21 00567-G7 LOCK WASHER, 1/4" ... eeeeetrree e n e sene e ente e ssaesas s s s s aaensons 4
22 00532-G1 NUT, 174 = 20 .oooeeeeeceeereirrereeecscererete s ererer e e et e e sms s et e s sbeesessassssnssnssssansennsnsenss 4
23
24 21436-G1 BUMPER.... oottt it ssistee s sssre s s sass et ass e s e assenesen e 2
25 00106-G6 SCREW, #12 - 24 X B/4" LG ..o ccreree e ssssas s s sssssssnssenns 4
26
27 21544-G1 PIVOT ANGLE (DRIVER SIDE) ..cccvererrirnreceetesintinssensenntennccs s sanssssane e 1
28 21543-G1 PIVOT ANGLE (PASSENGER SIDE) ......cccceecerrerimeereririeiciieninees et ssssenenns 1
29 00438-G8 BOLT, 5/16 - 18 X 1" LG ceueriiiieceetriecceteneererereseeenees s seameenesesenmree s e e s smmeneessessasans 8
30 11027-G1 LOCK NUT, B/16 = 18 ... ceieeeceeetereecerersesnreeeressreeseseamse e e seseenee s e s ssesasesssassssnns 8

Page X-5 Service Parts Manual




e = i e

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual pan.
G** Indicates consult Customer Service Department for additional information.

ITEM | PARTNO. | 1 2 3 4 5 DESCRIPTION Qry.
31 | 21682-G1 CLEVIS PIN, 13/32" X 8" LGi..vvvvvurursessesnesenssessssssssssssssssesssessssesesssssesesseesesnnns 2
32 | 21683-G1 COTTER PIN, 13/32" X 2 11/16" LGiuvvrrrnrreeeeveveerermsesssseeeseeesssssssssssssssessssesssnns L2
33
34 | 24099-G2 | SAFETY ROD (FOR USE ON 46" TRUCKBED)..........oooorrororerroeevvvevesesenesssnnnnns 1
35 | 24099-G1 SAFETY ROD (FOR USE ON 54" TRUCKBED).......c.ereeveersssssesenessssssssnnns 1
36 | 21548-G1 CLIP oo eeeeeeeesesssssmsssssss s sessssssssssssssssssessssssssssssssessssssssssssssns 1
37 | 18449-Gi SCREW, #8 = 18 X 1/2° LG cvveveveveveveeevoreeeeeseeeeeeeeseeeseeeseesseeesssssssssssmnmssssssseeseee 1
38 | 00560-G1 WASHER, 3/8" ....ooovvveeeeeeremmssesssssssessessssssssssssssssssssssssesssssssssssssnsssssssssssssmssnsnee L1
30 | 11098-G4 | LOCKNUT, /8 = 16 cooooooovervreveessmssessssssssssssessssssssssssssssssessessesesssssnsssesesssssssannns L
40
41
42 | 28071-GOT | TAILGATE eoeeuereeoeeeeeeeeeeeeeeeoeresmossssssssssesssssssssssssssssssssesssssssssssssnsssssesssssssanns L1
43 | 26206-G02 | STAKE ASSEMBLY, DRIVER SIDE (INCLUDES ITEMS 49)........coommerrreerrerennes 1
44 | 26206-GO1 | STAKE ASSEMBLY, PASSENGER SIDE (INCLUDES ITEMS 49) ................... 1
45 | 00438-G6 | BOLT, 516 - 18 X B/4" LG...oovvveermmmmmsssseeeeeesesssssssssssssssssssessssessssssssnssssesssssssssss 4
46 | 00559-G8 | WASHER, 5/16" ...eeoooeoseseeesesssseeeeeseesessesseesseeeesssssssssssessssssssssssssssnssss s . 4
47 | 11027-G1 LOCK NUT, 5/16 = 18 ....ooeveeveoeeemssmssssssssssesesssssssssssesessssssessseesesssssmmesesesssssssssnns 4
48
49 | 21455-G1 TAILGATE HOOK ...oovoooeeeeoeseessessesessessssssssssssssssssseesesssesssssssmsssssessssesessnnsssenee L1
5O | 21488-G2 | CLAMP ..o sesvssssssssssssssssssssssessessssssssssesseeessseesssssss s sesssssssns L2
51 | 00405-G8 | BOLT, 1/2 - 13 X 4" LG .vvvvvvveresesmmmmsnssssesenenesssssssssssssssnssssesssssssssssssnseessssssssssses . 4
52 | 00566-G3 | LOCKWASHER, 1/2"........oooooovvoemmmmsmsmssssssssssssssssesssmmnsseesssssssssssssssssssesssssssssans 4
53 | 00533-Gt NUT, 1/2 = 13 e eeesooseessmsssssssssssssssssssssssssssanssseseesssssssssssssssssesssssssasans . 4
54
B5 | 26187-GOT | LATOH oo seseeesssesesssseessssessssseesssssesesssssssssssssssssssssssssssss s 1
56 | 26179-GOT | LATCH ROD, 54" BED ...ooooeoeeoeeseeeeeeeeeeeeseeeseseseseeeseesseessesesssssssssssssssssssss s 1
57 | 26179-G02 | LATCH ROD, 46" BED ........ccoovoomsssssssseesssssssssessssssssssseseeeessssssssmsssssesssssssssnss 1
58 | 00544-GE | NUT, /8 = 24 oo ssssssssssssssssseessesessessssassseenesseessssnnns L1
BY | 26167-GOT | YOKE woooooooeeoeoesesseeseseesseeessssssssssssssssssssssesssssssssssssssssssssseesesssessssmsasesesessssssssas 1
60 | 26168-GOT | CLEVIS PIN, 3/8" X 1 1/4" LGivvvovoeooereeereeeesseeeesvessrsssssseeseeeseeeesresssseeeeeeeeesssnns L1

Service Parts Manual Page X-6



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTy.
61 00798-G9 COTTER PIN, 9/64" X 3/4" LG ....ceirciiriiiinerticttniiiin i encrssn s sse e 2
62 00922-G2 WASHER, 3/8".....cooeererereeceinninsir ittt s s e s s ae e e nene 2
63
64 00427-G8 BOLT, 3/8 - 16 X 2" LGi...uvrereereerciiieinnnneensssire st sss e sssasssssssans s ssnsessannes 2
65 11098-G5 LOCK NUT, B/8-16 ....ceerrerereriecrccstirinineinritensinamins s ssessesssssrannssssssssanssesssnsssnnes 1
66
67
68 * HANDLE TUBE ..ot renererccits s sestatessssnsesscssassee s e ssses e s essssasssasessessnnns 1
69 26164-G01 SPRING ...ttt st s s saab e e e s saatan e s e ssenrane 1
70 26183-G01 10 |5 1
71 26169-G0o1 SPACER ...ttt s s s s aaa e e 1
72 26157-Go1 GRIP ettt e e e e s b s s e e r e n e ne s 1
73 27761-G01 CAP .ttt e e s e e a e s s s e s ae e s e 1
74 26217-G01 GROOVED PIN, 1/4" X 1 1/2" LGi.oeveeceerceciriiinnes e 1
75
76
77 26299-GO1 DUMP BED LOCKDOWN ASSEMBLY (INCLUDES ITEM 78) .....ccccoeerinenurcnens 1
78 21454-G1 HANDLE GRIP....eeitieeetrteettrrerrert et ssat s s s sas s sa s sssns s s 2
79 00416-G8 BOLT, 1/4 - 20 X 3" LG .oetireerirrcrrtcinitissencsrttsssessssersssnesssen e s sase e ssns e esssnesns 2
80 00559-G7 WASHER, /4"t iristcsticsttistsssbe et se e b s ban e s sane e nnand 2
81 00565-G7 LOCK WASHER, 1/4"........eoeeeetereeeitesreerrer e cre e s e renseon e e s sereees s resassbaessssssnnnens 2
82 00532-G1 N[O U 1 O 4 RO 2
83 21435-G1 £ d 1 2
84
85 27414-GO1 TIE DOWN KIT ...oerieeeenereesemerreree e eeessiste s s satttssssnsanssossssssnesssssssassnsssssssssasens 1

Page X-7 Service Parts Manual




TRUCKBED

Service Parts Manual Page X-8



| WHEE

LS AND TIRES

S

Page Z-1 Service Parts Manual



When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTYy.
1 21525-G3 WHEEL AND TIRE COMPLETE (INCLUDES ITEMS 2 - 4) ......coeiverrrrreend 1
2 21526-G2 18 X 9.5-8" BPLYTIRE.....o ottt e s ime e ser e s e e 1
3 10641-G2 RIM et cceererecseese et ses s sese et sa st e n st e s s saes 1
4 11657-G1 VALVE STEM....cotitiiiiiiniinie ettt e s e e ssassessssend 1
5
6 32028-G2 FRONT WHEEL AND TIRE COMPLETE (INCLUDES ITEMS 7 - 9) .........c....... 1
7 27775-G02 18.5 X 8.5 - 8" 6 PLY TIRE....csureuururereeuecmecmrmerreresesseessessesssssssnssnsassanssnsens 1
8 10641-G2 RIM ceceencreenerrereeseesenasesseasesseseesesess et e s bsssse s sssssessssssss s ssssassesssassanen 1
9 11657-G1 VALVE STEM....uritiiitiniiiiiniis i rese s sessses e se s snesscnons 1
Service Parts Manual Page Z-2




| WHEELS AND TIRES

Page Z-3 Service Parts Manual



SPECIAL TOOLS LISTING

Service Parts Manual

Appendix - A



SPECIAL TOOLS

SPECIALTOOLS Part No.
CURRENT INDICATOR ......uciciiiiiiiitiinninicssestists s stsstaeceaennesene st sseesessensssasassnsesassnsansesasessesssssssessnsns 16489-G2
DIGITAL VOLT OHM METER (DVOM) ...ttt iserennecsesatseseeses st esessaeesseescesssessassnns 27481-Go1
PAINT Part No.
PRIMER (13 OZ. SPRAY) .ottt sttt e esaes st snesat e se s e e sesn e asesnsesseesrnansns 51130-G1
GLOSS BLACK (12 OZ. SPRAY ) ..c.utiiiiviiniininsiniteistisisisiieesressesnesstsesessesses ssessesessssnsesessasessasasessssssnsssesss 50633-G1
FLAT BLACK (13 OZ. SPRAY) ...ttt cestsat et tesese e s s e ssnest st s ressesssesueesseasnssnsessseses 15430-G1
HUNTER GREEN (13 OZ. SPRAY) ....utiiiriiiiiiiiimiisseiinsestin et s senesesessesesessessssessssssesnsessesssesses 28140-G09
FLEET YELLOW (13 OZ. SPRAY) ...uiiiiiiiiiiininieiniiiisiesn e teesesrsesseseesesatssssenessessessesssmessseens st essesnans 28140-G14

Appendix - A Service Parts Manual



PR
. S

ACCESSORIES LISTING

Service Parts Manual

Appendix - B




ACCESSORIES

ACCESSORIES LISTING Part No.
TURN SIGNALS WITH 4-WAY FLASHERS KiT....ccocvimimmrcrrecercrereseeracnen. et 21639-G2
SPEEDOMETER KT ....ovvimiiriiiiiiiiiininnas PSRRI 22319-G1
SPARK ARRESTER MUFFLER KIT ...ttt eetencsecr et et see st ssen et e st e s e 20334-G2
POWER TAKEOFF AND TACHOMETER WITH LOCKABLE HAND SPEED CONTROL KIT............. 27946-G01
TUBULAR FRONT BUMPER KIT ...ttt e 19891-G2
TUBULAR SIDE RUB RAILS KIT ...ttt st sise s s s 20525-G2
TAILGATE LOADING RAMP KIT ...ttt rnti s sss s e s s e e e sces e s e e ssee e se e e s e e samessmnesamnanne 19684-G1
CHROME HUB CAP (REAR)......ciniiiiitintinriniciririiisisssssenssssiesstssssssesstssssssessnsnseseeseessessssensaesessenenns 16042-G1
POWER INVERTER KT ......oiiiiiiiiiniiiiiic it ssssess s e s s se e nsnessae s sen e 22470-G1
TIE DOWN KIT ettt insts sttt sbse bbb s bbb e s s n et e st e smn s snesmnesemnesannenn 27414-GO1
CAB, DOORS AND WINDSHIELD WIPER KIT (WHITE) .....ooeiii et 27075-G08
ELECTRIC TRUCKBED DUMP KiT ...ttt sbe s s sere e e ssessenssms s s essneseeaseseee 27920-G02
SPEED CONTROL KlT....oiciiiiretiicrrttisiinsiisisssesssssssasssts st s se ssbsssbe e sme s sne s e e sae s smensmnessenenne 27893-G02
REFUSE DUMP BOX KIT ....oiiiiiiiiniiiiiiiiinrinss i ssssss s s s te s satss st s smeseseesamssenenes 22684-G1
BOTTOM OPENING TAILGATE KIT ...ttt resne e r e eseeeeerssor e e ssen e s s e ses e e e s e e o 28062-Go1
HEAVY DUTY REAR BUMPER ....... .o ittt et ser st s st e e e e s 28131-G02
VICON SPREADER MOUNTING KlIT.....oiviiiiiiiiiirrcinnnseneinsrtiessseesssisssisississss s sseesssesarsensene 23231-G1

Appendix - B Service Parts Manual






[EZGO0]

a EEEELI Company

E-Z-GO Division of Textron Inc.

P.O. Box 388 Augusta, Georgia 30903-0388 USA

Inside USA Phone: 1-800-241-5855, FAX: 1-800-448-8124

Outside USA Phone: 010-1-706-798-4311, FAX: 010-1-706-771-4609

Copyrighted Material

This manual may not be reproduced in whole or
in part without the express permission of
E-Z-GO Division of Textron Inc.

Technical Communications Department




	
	
	
	
	
	
	
	
	
	
	A_Accelerator Linkage
	

	
	
	
	B_Air Cleaner
	

	
	C_Alternator
	

	
	D_Body & Associated Parts
	

	
	
	
	
	
	E_Brakes
	

	
	
	
	
	
	
	
	F_Clutch
	

	
	
	
	G_Electrical System
	

	
	
	
	
	
	
	
	
	
	H_Engine
	

	
	J_Exhaust
	

	
	K_Fuel System
	

	
	L_PTO
	

	
	
	
	
	
	M_Rear Axle
	

	
	
	
	N_Seat Frame
	

	
	P_Seating
	

	
	Q_Shifter & Linkage
	

	
	R_Speed Control
	

	
	S_Starter
	

	
	T_Steering
	

	
	
	
	U_Suspension Front
	

	
	
	
	V_Suspension Rear
	

	
	
	
	W_Transmission
	

	
	
	
	
	
	
	
	
	
	Y_Truckbed Electric Dump
	

	
	
	
	X_Truckbed
	

	
	
	
	
	
	
	
	
	Z_Wheels & Tires
	

	
	
	Special Tools Listing
	

	
	Accessories
	

	
	
	

